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1. SUMMARY OF SAR TEST REPORT
1.1 Test Details

Equipment under Test (DUT):

FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

\\\“\Hlnll’//,

Product: AXIS W120
Manufacturer: Axis Communications AB
Model: W120

Serial Number:

B8A44F8E68D3, BSBA44F8E54DB

FCC ID Number:

PNBAXISW120
Contains FCC ID: PNB-RC76B
Contains FCC ID: PNB-LB1ZM

ISED ID Number:

Contains IC: 3919A-RC76B
Contains IC: 3919A-LB1ZM

DUT Number:

21096, 21095

Battery Type used in testing:

Li-lon Battery

State of the Sample:

Production sample

Testing information:

Testing performed:

20-26.7.2023

Notes:

Document history:

This report replaces test report FCC SAR report_Axis W120
1D4543b_13022024.docxx. ISED ID updated.

Document ID:

FCC SAR report_Axis W120 I1D4543b_14022024.docx

Temperature °C

22+2 / Controlled

Humidity RH%

30+20 / Controlled

Measurement performed by:

llari Kinnunen/Miia Nurkkala

FCC Test Firm Designation Number:

FI0005

ISED Company Number:

22218

1.2 Maximum Results

The maximum reported* SAR values for Body-worn for transmitting systems are shown in a
table below. The device conforms to the requirements of the standards when the maximum
reported SAR value is less than or equal to the limit. The SAR limit specified in FCC 47 CFR part
2 (2.1093) and Health Canada’s RF exposure guideline, Safety Code 6 for Head/Body SAR1gq is

1.6 W/kg.

Copyright © Verkotan 2023
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1.2.1 Standalone SAR

Highest Reported*
SAR14(W/kg) in Body-
System Worn Exposure Result
Condition,
0 mm separation

LTE 12 0.46 PASS
LTE 13 0.36 PASS
LTE 14 0.38 PASS
LTE 25 0.76 PASS
LTE 26 0.54 PASS
LTE 66 143 PASS
LTE 71 0.32 PASS
2.4 GHz WLAN 0.05 PASS
5 GHz WLAN 0.003 PASS
BT/BLE 0 PASS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

* Reported SAR Values are scaled to upper limit of power tuning tolerance.

1.2.2 Simultaneous Transmission SAR

Highest Simultaneous
Transmission SAR

SAR14(W/kg) in
Body-Worn Exposure
Condition

LTE 66 + WLAN 2.4 GHz

1.48

1.2.3 Maximum Drift

\\\“\Hlnll’//,

1.2.4 Measurement Uncertainty

Maximum Drift During Measurements -2.22dB*
*Larger than 5% drifts included to scaling factors
SAR 1g: 0.3 - 3 GHz:
‘ Expanded Uncertainty (k=2) 95 % ‘ £22.1% ‘
SAR 1g: 3 -6 GHz:
+24.0 % ]

‘ Expanded Uncertainty (k=2) 95 % ‘

Copyright © Verkotan 2023
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2. DESCRIPTION OF THE DEVICE UNDER TEST (DUT)

The DUT is a body-worn camera. It is used to document actions and capture evidence as it
records incidents as they appeared to the camera wearer. The DUT supports LTE, 2.4GHz &
5GHz WLAN technologies and Bluetooth Classic & Bluetooth Low Energy.

Figure 1 Photos of the DUT

Device Category Portable

Exposure Environment General population
uncontrolled

5(78)
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2.1 Supported Frequency Bands and Operational Modes
Modes of Transmitter Frequency
Operation Range [MHz]
LTE 2 1850 - 1910
LTE 4 1710 - 1755
LTES 824 — 849
LTE 12 698 - 716
LTE 13 777 -787
TX Frequency bands TE12 788798
LTE 25 1850 - 1915
LTE 26 814 — 849
LTE 66 1710-1780
LTE 71 663 - 698
WLAN 2.4 GHz 2412 - 2462
WLAN 5 GHz 5180 - 5825
Bluetooth/ BLE 2402 - 2480

2.2 Test Exemptions
2.2.1 Excluded Bands from Testing

According to April 2015 TCB workshop, SAR test exclusion can be applied for testing
overlapping LTE bands when the specified maximum output power, including tune-up
tolerance, is less or same for the smaller band as for the larger band.

The channel bandwidth and other operating parameters for the smaller band must be fully
supported by the larger band.

For this product:

e LTE 2 band, 1850-1910 MHz, is excluded from the testing as it is fully covered by LTE
25 band, 1850-1915 MHz

e LTE 4 band, 1710-1755 MHz, is excluded from the testing as it is fully covered by LTE
66 band, 1710-1780 MHz

e LTE 5 band, 824-849 MHz is excluded as it is fully covered by LTE 26 band, 814-849
MHz

2.3 Simultaneous transmission

Cellular and WLAN can be operated simultaneously.

Possible simultaneous transmissions are:
LTE & WLAN 2.4GHz

LTE & WLAN 5GHz

LTE & Bluetooth/BLE

6 (78)
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3. OUTPUT POWER

3.1 Maximum specified conducted output power

From the customer, including tune-up tolerances;

Max Output Power

LTE [dBm]
LTE2 24
LTE 4 24
LTE S5 24
LTE 12 24
LTE 13 24
LTE 14 24
LTE 25 24
LTE 26 24
LTE 66 24
LTE 71 24

Max Output

WLAN 2.4GHz Power

[dBm]
802.11b 19
802.11g 19
802.11n 18

Max Output

BT/BLE Power

[dBm]
all channels 6

Output power [dBm]

WLAN 5GHz
CH 40-60, 104-
144, 149-165 CH 36, 64, 100
802.11a 17 16
802.11n/ac 16 15
7 (78)
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3.2 Tested conducted power

FINAS s

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Measured conducted output power at transmitting antenna connector;

\\\“\Hlnll’//,
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 18607 | CH 18900 | CH 19193 | 3GPP MPR | CH 18607 | CH 18900 | CH 19193 | 3GPP MPR
1850.7 MHz|1880.0 MHz|1909.3 MHz [dB] 1850.7 MHz|1880.0 MHz|1909.3 MHz [dB]
1 0 22.43 22.45 22.4 0 21.33 21.26 21.39 1
1 2 22.59 22.48 22.5 0 21.59 21.26 21.32 1
1 5 22.44 22.45 22.24 0 21.69 21.2 21.06 1
2/1.4M 3 0 22.56 22.55 22.45 0 21.53 21.48 21.49 1
3 1 22.58 22.67 22.38 0 21.68 21.63 21.54 1
3 3 22.49 22.6 22.34 0 21.58 21.56 21.44 1
6 0 21.52 21.59 21.44 1 20.71 20.59 20.6 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 18615 | CH 18900 | CH 19185 | 3GPP MPR | CH 18615 | CH 18900 | CH 19185 | 3GPP MPR
1851.5 MHz|1880.0 MHz|1918.5 MHz [dB] 1851.5 MHz|1880.0 MHz|1918.5 MHz [dB]
1 0 22.57 22.47 22.58 0 2143 21.26 21.41 1
1 7 22.8 22.48 22.5 0 21.67 21.3 21.36 1
1 14 22.69 22.34 22.51 0 21.58 21.31 21.05 1
2/3M 8 0 21.63 21.65 21.7 1 20.49 20.69 20.66 2
8 3 21.66 21.57 21.6 1 20.54 20.54 20.5 2
8 7 21.68 21.47 21.6 1 20.5 20.56 20.47 2
15 0 21.52 21.6 21.45 1 20.66 20.57 20.6 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 18625 | CH 18900 | CH 19175 | 3GPP MPR | CH 18625 | CH 18900 | CH 19175 | 3GPP MPR
1852.5 MHz|1880.0 MHz|1907.5 MHz [dB] 1852.5 MHz|1880.0 MHz|1907.5 MHz [dB]
1 0 22.52 22.59 22.66 0 21.32 21.51 21.33 1
1 12 22.77 22.51 22.49 0 21.49 21.55 21.39 1
1 24 22.42 22.37 22.42 0 21.41 21.47 20.83 1
2/5M 12 0 21.55 21.71 21.85 1 20.39 20.7 20.78 2
12 6 21.57 21.55 21.72 1 20.56 20.63 20.68 2
12 13 21.74 21.49 21.46 1 20.46 20.66 20.53 2
25 0 21.6 21.49 21.6 1 20.52 20.57 20.66 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 18650 | CH 18900 | CH 19150 | 3GPP MPR | CH 18650 | CH 18900 | CH 19150 | 3GPP MPR
1855 MHz 1880.0 1905 MHz [dB] 1855 MHz |1880.0 MHz| 1905 MHz [dB]
1 0 22.3 22.49 22.43 0 20.99 21.3 21.19 1
1 24 22.86 22.6 22.75 0 21.27 21.29 21.08 1
1 49 22.37 22.46 22.46 0 21.4 20.54 20.84 1
2/10M 25 0 21.77 21.54 21.71 1 20.67 20.54 20.7 2
25 12 21.8 21.51 21.65 1 20.62 20.52 20.64 2
25 25 21.62 21.52 21.36 1 20.55 20.53 20.51 2
50 0 21.66 21.64 21.6 1 20.58 20.62 20.7 2
8 (78)
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 18675 | CH 18900 | CH 19125 | 3GPP MPR | CH 18675 | CH 18900 | CH 19125 | 3GPP MPR
1857.5 MHz| 1880.0 [1902.5 MHz [dB] 1857.5 MHz|1880.0 MHz|1902.5 MHz [dB]

1 0 2237 22.58 22.64 0 21.36 21.34 21.17 1

1 37 22.93 22.58 22.77 0 21.44 21.35 21.38 1

1 74 2242 22.41 22.51 0 21.29 20.37 204 1

2/15M 36 0 21.84 21.65 21.53 1 20.8 20.63 20.64 2
36 19 21.72 21.56 21.67 1 20.69 20.62 20.66 2

36 39 21.55 21.55 2149 1 20.53 20.51 20.49 2

75 0 21.62 21.55 21.56 1 20.6 20.61 20.54 2

QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 18700 | CH 18900 | CH 19100 | 3GPP MPR | CH 18700 | CH 18900 | CH 19100 | 3GPP MPR
1860.0 MHz| 1880.0 [1900.0 MHz [dB] 1860.0 MHz| 1880.0 |1900.0 MHz [dB]

1 0 22.65 22.56 22.61 0 21.1 21.25 20.89 1

1 50 22.8 22.52 22.8 0 213 21.63 2148 1

1 99 22.54 22.46 2242 0 20.98 20.74 20.49 1

2/20M 50 0 21.71 21.66 21.62 1 20.66 20.69 20.55 2
50 25 21.7 21.59 21.74 1 20.86 20.63 20.73 2

50 50 21.69 2147 21.62 1 20.87 20.52 20.69 2

100 0 21.76 21.65 21.52 1 20.75 20.47 20.53 2

Copyright © Verkotan 2023
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 19957 | CH 20175 | CH 20393 | 3GPP MPR | CH 19957 | CH 20175 | CH 20393 | 3GPP MPR
1710.7 MHz|1732.5 MHz|1754.3 MHz [dB] 1710.7 MHz|1732.5 MHz|1754.3 MHz [dB]
1 0 22.51 22.62 22.68 0 214 2145 213 1
1 2 22.58 22.61 22.8 0 21.51 21.68 21.11 1
1 5 22.65 22.58 22.69 0 214 2142 21.02 1
4/1.4M 3 0 22.66 22.75 22.76 0 216 21.92 21.67 1
3 1 22.7 22.81 22.79 0 21.76 21.95 21.67 1
3 3 22.66 22.81 22.72 0 21.73 21.83 21.68 1
6 0 21.68 21.91 21.72 1 20.9 21.01 20.85 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 19965 | CH 20175 | CH 20385 | 3GPP MPR | CH 19965 | CH 20175 | CH 20385 | 3GPP MPR
1711.5 MHz|1732.5 MHz|1753.5 MHz [dB] 1711.5 MHz|1732.5 MHz|1753.5 MHz [dB]
1 0 22.84 22.8 22.45 0 21.34 213 20.98 1
1 7 22.85 22.68 22.5 0 2146 21.57 21.25 1
1 14 22.67 22.62 22.81 0 2135 21.35 2117 1
4/3M 8 0 219 21.84 21.63 1 20.59 20.81 20.59 2
8 3 21.85 21.83 21.61 1 20.64 20.79 20.7 2
8 7 21.81 21.87 21.7 1 20.39 20.84 20.71 2
15 0 21.78 21.8 21.65 1 20.58 20.85 20.63 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 19975 | CH 20175 | CH 20375 | 3GPP MPR | CH 19975 | CH 20175 | CH 20375 | 3GPP MPR
1711.5 MHz|1732.5 MHz|1753.5 MHz [dB] 1711.5 MHz|1732.5 MHz|1753.5 MHz [dB]
1 0 22.64 22.8 22.51 0 213 21.83 21.51 1
1 12 22.98 22.62 22.7 0 21.52 21.88 2147 1
1 24 22.6 22.5 22.67 0 2123 21.55 21.46 1
4/5M 12 0 21.63 21.84 21.57 1 20.46 20.86 20.52 2
12 6 21.82 21.89 21.6 1 20.62 20.92 20.63 2
12 13 21.78 21.87 21.75 1 20.58 20.85 20.61 2
25 0 21.77 21.87 21.77 1 20.81 20.9 20.73 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20000 | CH 20175 | CH 20350 | 3GPP MPR | CH 20000 | CH 20175 | CH 20350 | 3GPP MPR
1715.0 MHz|1732.5 MHz|1750.0 MHz [dB] 1715.0 MHz|1732.5 MHz|1750.0 MHz [dB]
1 0 22.6 22.65 22.87 0 21.26 21.03 21.19 1
1 24 22.76 22.91 22.8 0 214 214 21.26 1
1 49 22.44 22.7 22.62 0 20.64 20.98 21.08 1
4/10M 25 0 21.83 21.91 2173 1 20.78 20.78 20.7 2
25 12 21.75 21.84 21.59 1 20.8 20.97 20.66 2
25 25 21.54 21.71 21.62 1 20.66 20.74 20.61 2
50 0 21.71 21.81 21.63 1 20.76 20.83 20.79 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20025 | CH 20175 | CH 20325 | 3GPP MPR | CH 20025 | CH 20175 | CH 20325 | 3GPP MPR
1717.0 MHz|1732.5 MHz|1747.5 MHz [dB] 1717.0 MHz|1732.5 MHz|1747.5 MHz [dB]
1 0 22.8 22.88 22.84 0 215 2117 21.38 1
1 37 23.0 22.83 22.92 0 21.51 21.69 21.53 1
1 74 22.74 22.59 22.73 0 21.0 20.99 21.1 1
4/15M 36 0 21.65 21.93 21.74 1 20.61 20.73 20.89 2
36 19 21.73 21.9 21.71 1 20.64 20.79 20.88 2
36 39 21.54 21.73 2149 1 20.64 20.81 20.72 2
75 0 21.56 21.85 21.67 1 20.69 20.75 20.7 2

Copyright © Verkotan 2023
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20050 | CH 20175 | CH 20300 | 3GPP MPR | CH 20050 | CH 20175 | CH 20300 | 3GPP MPR
1720.0 MHz|1732.5 MHz|1745.0 MHz [dB] 1720.0 MHz|1732.5 MHz|1745.0 MHz [dB]

1 0 22.79 22.73 22.99 0 21.45 21.32 21.45 1

1 50 23.07 22.9 22.76 0 21.74 21.8 21.8 1

1 99 22.82 22.67 22.7 0 21.08 20.94 20.96 1

4/20M 50 0 21.87 22.07 22.0 1 20.79 20.81 20.97 2
50 25 21.9 21.9 21.77 1 20.93 20.94 20.85 2

50 50 21.88 21.87 21.6 1 20.78 20.81 20.57 2

100 0 21.84 21.92 21.66 1 20.79 20.89 20.65 2
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20407 | CH 20525 | CH 20643 | 3GPP MPR | CH 20407 | CH 20525 | CH 20643 | 3GPP MPR
824.7 MHz | 836.5 MHz | 848.3 MHz [dB] 824.7 MHz | 836.5 MHz | 848.3 MHz [dB]
1 0 22.76 22.87 22.77 0 21.7 21.67 21.66 1
1 2 22.96 22.82 22.86 0 21.75 2157 21.31 1
1 5 22.72 22.68 22.71 0 21.65 21.54 21.21 1
5/1.4M 3 0 22.9 22.82 22.87 0 21.77 21.87 21.91 1
3 1 23.08 22.82 22.89 0 21.85 22.03 21.91 1
3 3 23.0 22.79 22.88 0 21.85 21.93 21.76 1
6 0 21.81 21.77 21.9 1 20.93 20.81 20.97 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20415 | CH 20525 | CH 20635 | 3GPP MPR | CH 20415 | CH 20525 | CH 20635 | 3GPP MPR
825.5 MHz | 836.5 MHz | 847.5 MHz [dB] 825.5 MHz | 836.5 MHz | 847.5 MHz [dB]
1 0 22.99 22.86 22.93 0 21.63 21.55 21.56 1
1 7 22.75 22.82 22.99 0 21.64 21.72 21.72 1
1 14 22.67 22.91 22.79 0 21.57 21.58 21.71 1
5/3M 8 0 21.85 21.87 21.85 1 20.75 20.95 20.79 2
8 3 21.79 21.86 21.8 1 20.79 20.91 20.83 2
8 7 21.8 21.86 21.88 1 20.83 20.81 21.02 2
15 0 21.79 21.82 219 1 20.74 20.86 21.08 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20425 | CH 20525 | CH 20625 | 3GPP MPR | CH 20425 | CH 20525 | CH 20625 | 3GPP MPR
826.5 MHz | 836.5 MHz | 846.5 MHz [dB] 826.5 MHz | 836.5 MHz | 846.5 MHz [dB]
1 0 22.94 22.76 22.8 0 2152 2174 21.53 1
1 12 22.75 22.78 22.94 0 21.66 21.65 21.62 1
1 24 22.61 22.94 22.8 0 2138 2137 2155 1
5/5M 12 0 21.92 21.78 21.98 1 20.53 20.68 21.04 2
12 6 21.89 21.87 21.86 1 20.64 20.84 21.02 2
12 13 21.79 21.89 21.78 1 20.63 20.85 20.96 2
25 0 21.82 21.84 21.88 1 20.73 20.81 20.79 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 20450 | CH 20525 | CH 20600 | 3GPP MPR | CH 20450 | CH 20525 | CH 20600 | 3GPP MPR
829.0 MHz | 836.5 MHz | 844 MHz [dB] 829.0 MHz | 836.5 MHz | 844 MHz [dB]
1 0 22.95 22.58 22.87 0 21.69 21.71 21.73 1
1 24 22.92 22.99 22.98 0 21.54 21.64 21.65 1
1 49 22.76 22.9 22.85 0 21.81 21.57 21.62 1
5/10M 25 0 21.9 21.92 22.04 1 20.88 20.83 20.89 2
25 12 219 21.87 22.04 1 20.79 20.84 20.89 2
25 25 21.84 21.83 21.81 1 20.84 20.81 20.79 2
50 0 2197 21.94 21.83 1 20.98 21.08 20.94 2
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 23017 | CH 23095 | CH 23173 | 3GPP MPR | CH 23017 | CH 23095 | CH 23173 | 3GPP MPR
699.7 MHz | 707.5 MHz | 715.3 MHz [dB] 699.7 MHz | 707.5 MHz | 715.3 MHz [dB]
1 0 22.86 22.92 22.96 0 21.71 21.86 2178 1
1 2 23.13 22.98 23.04 0 2187 21.86 2174 1
1 5 23.07 22.74 22.73 0 21.89 21.68 21.71 1
12/ 1.4M 3 0 23.08 23.03 22.94 0 219 22.15 22.05 1
3 1 23.15 22.98 22.96 0 22.16 222 22.16 1
3 3 23.01 22.85 22.91 0 22.07 22.14 22.02 1
6 0 22.0 22.04 22.02 1 21.15 21.08 21.17 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 23025 | CH 23095 | CH 23165 | 3GPP MPR | CH 23025 | CH 23095 | CH 23165 | 3GPP MPR
700.5 MHz | 707.5 MHz | 714.5 MHz [dB] 700.5 MHz | 707.5 MHz | 714.5 MHz [dB]
1 0 22.97 22.72 22.96 0 21.62 21.73 21.55 1
1 7 23.23 22.98 23.14 0 22.04 22.03 21.77 1
1 14 22.91 22.73 22.8 0 21.62 216 21.84 1
12/3M 8 0 22.1 22.1 22.04 1 21.09 21.09 21.05 2
8 3 22.08 22.07 21.89 1 21.04 21.14 20.89 2
8 7 22.12 22.09 21.96 1 21.08 20.97 20.89 2
15 0 22.22 22.02 21.96 1 21.12 21.16 21.02 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 23035 | CH 23095 | CH 23155 | 3GPP MPR | CH 23035 | CH 23095 | CH 23155 | 3GPP MPR
701.5 MHz | 707.5 MHz | 713.5 MHz [dB] 701.5 MHz | 707.5 MHz | 713.5 MHz [dB]
1 0 22.88 22.64 22.83 0 21.67 21.39 2149 1
1 12 23.19 22.94 23.15 0 21.91 22.02 21.65 1
1 24 22.93 22,61 227 0 21.22 21.58 21.52 1
12/ 5M 12 0 22.16 21.94 21.99 1 20.8 20.88 20.87 2
12 6 22.12 22.09 22.0 1 20.79 21.23 20.97 2
12 13 21.9 21.98 21.84 1 20.55 20.94 20.84 2
25 0 21.95 22.04 21.94 1 20.94 21.13 20.92 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 23060 | CH 23095 | CH 23130 | 3GPP MPR | CH 23060 | CH 23095 | CH 23130 | 3GPP MPR
704.0 MHz | 707.5 MHz | 711.0 MHz [dB] 704.0 MHz | 707.5 MHz | 711.0 MHz [dB]
1 0 22.86 2242 22.93 0 217 21.06 212 1
1 24 22.96 23.01 22.98 0 21.57 22.25 21.69 1
1 49 22.66 22.77 22.84 0 2144 22.0 2158 1
12/ 10M 25 0 21.95 21.79 21.91 1 20.97 20.82 20.97 2
25 12 21.76 21.99 22.04 1 20.85 21.06 20.95 2
25 25 21.96 21.91 21.94 1 20.9 20.94 20.93 2
50 0 22.01 21.88 21.81 1 20.98 20.9 20.9 2
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QPsK 16QAM
LTE Band /
B RBs | RBStart | CH 23205 | CH 23230 | CH 23255 | 3GPP MPR | CH 23205 | CH 23230 | CH 23255 | 3GPP MPR
779.5 MHz | 782.0 MHz | 7845 MHz |  [dB] | 779.5 MHz | 782.0 MHz | 7845 MHz |  [dB]

1 0 27 22.75 22.69 0 2146 2141 2148 1

1 12 22.74 2287 2274 0 2158 2167 2175 1

1 24 26 22.59 22,65 0 2149 2145 2146 1

13/5M 12 0 218 216 2161 1 20,67 207 2068 2

12 6 21.79 2177 2174 1 2081 2091 210 2

12 13 2173 21.66 2174 1 20,67 2089 2074 2

25 0 21.74 218 21.77 1 20.72 20.75 2085 2

QPsK 16QAM
LTE::V"“ /1" RBs | RBStart N | CH23230 | [3GPPMPR| || CH23230 | . |3GPPMPR
782.0 MHz [dB] 782.0 MHz [dB]

1 0 N/A 2268 N/A 0 N/A 2147 N/A 1

1 24 N/A 23.04 N/A 0 N/A 21.74 N/A 1

1 49 N/A 22.96 N/A 0 N/A 20.94 N/A 1

13710M | 25 0 N/A 219 N/A 1 N/A 208 N/A 2

25 12 N/A 21.87 N/A 1 N/A 20.82 N/A 2

25 25 N/A 21.67 N/A 1 N/A 20.76 N/A 2

50 0 N/A 21.79 N/A 1 N/A 2073 N/A 2
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QPSK 16QAM
LTE Band /
BW RBs | RBStart | CH 23305 | CH 23330 | CH 23355 | 3GPP MPR | CH 23305 | CH 23330 | CH 23355 | 3GPP MPR
790.5 MHz | 793.0 MHz | 7955 MHz | [dB] | 790.5 MHz | 793.0 MHz | 7955 MHz |  [dB]

1 0 22.55 22.9 22.81 0 21.63 21.87 21.74 1

1 12 23.07 228 22.8 0 21.98 21.77 21.45 1

1 24 22.44 22.54 22.75 0 21.65 21.21 21.1 1

14/5M 12 0 21.87 21.88 21.76 1 20.76 20.86 20.79 2

12 6 22.01 21.89 21.75 1 20.99 20.78 20.61 2

12 13 21.88 21.72 21.63 1 20.76 20.73 2045 2

25 0 21.86 21.85 21.78 1 20.83 20.87 21.04 2

TE Band / QPSK 16QAM
an RBs | RB Start

z

1 0 N/A 2213 N/A 0 N/A 21.38 N/A 1

1 24 N/A 22.75 N/A 0 N/A 21.64 N/A 1

1 49 N/A 22.62 N/A 0 N/A 21.21 N/A 1

14/ 10M 25 0 N/A 21.97 N/A 1 N/A 20.86 N/A 2

25 12 N/A 21.87 N/A 1 N/A 20.88 N/A 2

25 25 N/A 21.65 N/A 1 N/A 20.71 N/A 2

50 0 N/A 21.76 N/A 1 N/A 20.86 N/A 2
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 26047 | CH 26365 | CH 26683 | 3GPP MPR | CH 26047 | CH 26365 | CH 26683 | 3GPP MPR
1850.7 MHz| 1882.5 (1914.3 MHz [dB] 1850.7 MHz| 1882.5 |1914.3 MHz [dB]
1 0 22.81 22.65 22.88 0 22.07 21.73 21.16 1
1 2 22.87 22.82 23.1 0 22.09 21.69 21.29 1
1 5 22.73 22.75 23.05 0 21.71 21.69 21.55 1
25/ 1.4M 3 0 22.86 22.87 22.8 0 21.76 21.84 21.94 1
3 1 22.98 22.88 23.06 0 22.03 21.86 22.11 1
3 3 22.98 22.79 22.97 0 21.95 21.76 22.18 1
6 0 21.91 21.8 21.87 1 21.03 20.86 20.74 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 26055 | CH 26365 | CH 26675 | 3GPP MPR | CH 26055 | CH 26365 | CH 26675 | 3GPP MPR
1851.5 MHz| 1882.5 (1913.5 MHz [dB] 1851.5 MHz| 1882.5 (1913.5 MHz [dB]
1 0 22.52 22.28 22.28 0 21.12 20.86 20.81 1
1 7 22.6 22.28 22.5 0 21.18 20.87 21.45 1
1 14 22.48 22.06 22.65 0 21.04 21.07 21.07 1
25/3M 8 0 21.51 21.26 21.29 1 20.59 20.37 20.3 2
8 3 21.46 21.23 21.45 1 20.54 20.15 20.53 2
8 7 21.41 21.25 21.53 1 20.41 20.27 20.68 2
15 0 21.51 21.35 21.3 1 20.57 20.36 20.37 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 26065 | CH 26365 | CH 26665 | 3GPP MPR | CH 26065 | CH 26365 | CH 26665 | 3GPP MPR
1852.5 MHz| 1882.5 (1912.5 MHz [dB] 1852.5 MHz| 1882.5 [1912.5 MHz [dB]
1 0 22.3 22.39 22.29 0 21.06 20.61 20.72 1
1 12 22.49 22.28 22.62 0 21.08 21.02 21.27 1
1 24 22.22 22.11 22.6 0 20.97 21.2 21.0 1
25 /5M 12 0 21.36 21.33 21.28 1 20.31 20.5 20.01 2
12 6 21.39 21.21 21.26 1 20.37 20.4 20.15 2
12 13 21.39 21.23 21.42 1 20.27 20.41 20.46 2
25 0 21.42 21.26 21.24 1 20.43 20.25 20.23 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | cH 26090 | CH 26365 | CH 26640 | 3GPP MPR | CH 26090 | CH 26365 | CH 26640 | 3GPP MPR
1855.0 MHz| 1882.5 (1910.0 MHz [dB] 1855.0 MHz| 1882.5 [1910.0 MHz [dB]
1 0 22.22 22.2 22.2 0 21.17 21.06 21.47 1
1 24 22.25 22.4 22.27 0 21.11 21.03 20.98 1
1 49 22.41 22.06 22.34 0 20.6 20.42 21.15 1
25/10M 25 0 21.38 21.23 21.28 1 20.39 20.33 20.26 2
25 12 21.44 21.19 21.21 1 20.43 20.19 20.2 2
25 25 21.43 21.09 21.24 1 20.36 20.1 20.21 2
50 0 21.29 21.18 213 1 20.4 20.45 20.28 2
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 26115 | CH 26365 | CH 26615 | 3GPP MPR | CH 26115 | CH 26365 | CH 26615 | 3GPP MPR
1857.5 MHz| 1882.5 (1907.5 MHz [dB] 1857.5 MHz| 1882.5 |1907.5 MHz [dB]

1 0 22.52 22.19 22.65 0 21.18 21.1 21.55 1

1 37 22.79 22.32 22.44 0 21.1 21.13 21.18 1

1 74 22.4 22.21 22.35 0 20.9 20.51 21.16 1

25/ 15M 36 0 21.36 21.27 21.27 1 20.43 20.26 20.56 2
36 19 21.59 21.23 21.21 1 20.59 20.23 20.33 2

36 39 21.44 21.12 21.14 1 20.45 20.15 20.26 2

75 0 21.41 21.13 21.33 1 20.39 20.4 20.45 2

QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 26140 | CH 26365 | CH 26590 | 3GPP MPR | CH 26140 | CH 26365 | CH 26590 | 3GPP MPR
1860.0 MHz| 1882.5 (1905.0 MHz [dB] 1860.0 MHz| 1882.5 |1905.0 MHz [dB]

1 0 22.48 22.19 22.13 0 20.88 20.98 20.66 1

1 50 22.69 22.2 22.45 0 21.08 21.26 21.31 1

1 99 22.37 22.15 2211 0 20.62 20.07 20.73 1

25/ 20M 50 0 21.51 21.26 21.3 1 20.54 20.29 20.4 2
50 25 21.69 21.18 21.34 1 20.65 20.23 20.42 2

50 50 21.6 21.2 21.1 1 20.66 20.19 20.22 2

100 0 21.55 21.26 21.29 1 20.53 20.22 20.41 2
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 26697 | CH 26865 | CH 27033 | 3GPP MPR | CH 26697 | CH 26865 | CH 27033 | 3GPP MPR
814.7 MHz | 831.5 MHz | 848.3 MHz [dB] 814.7 MHz | 831.5 MHz | 848.3 MHz [dB]
1 0 22.86 22.74 22.55 0 21.77 21.66 21.06 1
1 2 22.92 22.85 22.66 0 2141 21.62 21.29 1
1 5 22.98 22.72 22.62 0 21.35 21.63 21.02 1
26/ 1.4M 3 0 22.83 22.83 22.64 0 21.97 21.86 21.59 1
3 1 22.93 22.84 22.65 0 22.07 21.97 21.75 1
3 3 22.89 22.82 22.6 0 22.03 21.91 21.6 1
6 0 21.83 21.93 21.51 1 21.01 21.15 20.59 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 26705 | CH 26865 | CH 27025 | 3GPP MPR | CH 26705 | CH 26865 | CH 27025 | 3GPP MPR
815.5 MHz | 831.5 MHz | 847.5 MHz [dB] 815.5 MHz | 831.5 MHz | 847.5 MHz [dB]
1 0 22.94 22.79 22.72 0 21.38 21.72 21.85 1
1 7 23.12 22.75 22.57 0 21.82 21.76 2143 1
1 14 23.03 22.67 22.52 0 21.84 21.7 20.92 1
26 /3M 8 0 21.97 21.91 21.66 1 21.01 20.87 20.84 2
8 3 22.13 219 21.68 1 21.08 21.11 20.71 2
8 7 22.02 21.84 21.57 1 20.91 21.0 20.52 2
15 0 21.91 21.96 21.74 1 20.92 20.97 20.83 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 26715 | CH 26865 | CH 27015 | 3GPP MPR | CH 26715 | CH 26865 | CH 27015 | 3GPP MPR
816.5 MHz | 831.5 MHz | 846.5 MHz [dB] 816.5 MHz | 831.5 MHz | 846.5 MHz [dB]
1 0 22.91 22.69 22.75 0 21.66 21.54 21.55 1
1 12 23.08 22.9 22.64 0 21.89 21.78 21.62 1
1 24 22.92 22.68 22.54 0 21.54 21.35 20.88 1
26 /5M 12 0 21.96 2194 21.96 1 20.82 20.82 20.91 2
12 6 22.05 21.91 21.76 1 20.85 21.12 20.66 2
12 13 21.93 21.88 21.64 1 20.82 21.01 20.42 2
25 0 21.92 21.92 21.77 1 20.88 20.97 20.94 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 26740 | CH 26865 | CH 26990 | 3GPP MPR | CH 26740 | CH 26865 | CH 26990 | 3GPP MPR
819 MHz | 831.5 MHz | 844 MHz [dB] 819 MHz | 831.5 MHz | 844 MHz [dB]
1 0 22.7 22.82 23.03 0 21.77 22.08 21.82 1
1 24 23.0 22.94 22.75 0 21.34 22.15 21.66 1
1 49 22.8 22.59 22.79 0 21.83 21.67 21.25 1
26/ 10M 25 0 22.0 22.05 22.21 1 21.12 21.07 20.99 2
25 12 22.01 21.95 22.01 1 20.98 20.99 21.05 2
25 25 21.82 21.81 21.71 1 20.96 20.87 20.86 2
50 0 22.01 21.93 21.86 1 21.12 20.96 20.89 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 26765 | CH 26865 | CH 26965 | 3GPP MPR | CH 26765 | CH 26865 | CH 26965 | 3GPP MPR
821.5 MHz | 831.5 MHz | 841.5 MHz [dB] 821.5 MHz | 831.5 MHz | 841.5 MHz [dB]
1 0 22.8 22.75 22.71 0 22.0 22.06 21.85 1
1 37 23.21 22.94 23.14 0 22.01 21.97 21.95 1
1 74 22.97 22.78 22.63 0 21.92 21.77 20.84 1
26/ 15M 36 0 21.89 22.01 21.81 1 21.0 21.1 20.84 2
36 19 22.06 22.01 22.0 1 21.17 21.02 21.12 2
36 39 22.09 21.81 21.86 1 21.07 20.94 20.89 2
75 0 22.04 21.99 21.88 1 21.13 21.02 20.91 2
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 131979 | CH 132322 | CH 132665 | 3GPP MPR | CH 131979 | CH 132322 | CH 132665 | 3GPP MPR
1710.7 MHz|1745.0 MHz(1779.3 MHz [dB] 1710.7 MHz|1745.0 MHz|1779.3 MHz [dB]
1 0 22.62 22.62 22.42 0 21.41 21.41 21.33 1
1 2 22.68 22.81 224 0 21.3 21.44 21.22 1
1 5 22.54 22.52 22.26 0 21.27 21.49 21.08 1
66 / 1.4M 3 0 22.64 22.78 22.53 0 21.73 21.67 21.33 1
3 1 22.68 22.82 22.62 0 21.9 21.77 21.53 1
3 3 22.57 22.75 22.53 0 21.77 21.69 21.44 1
6 0 21.67 21.71 21.62 1 20.85 21.0 21.0 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 131987 | CH 132322 | CH 132657 | 3GPP MPR | CH 131987 | CH 132322 | CH 132657 | 3GPP MPR
1711.5 MHz|1745.0 MHz(1778.5 MHz [dB] 1711.5 MHz|1745.0 MHz|1778.5 MHz [dB]
1 0 22.63 22.86 22.72 0 21.28 21.52 21.44 1
1 7 22.74 22.64 22.74 0 21.36 21.55 21.44 1
1 14 22.69 22.62 2242 0 21.27 21.47 21.18 1
66/ 3M 8 0 21.83 21.8 21.48 1 20.69 20.78 20.66 2
8 3 21.78 21.78 214 1 20.75 20.76 20.57 2
8 7 21.76 21.69 21.72 1 20.74 20.77 20.41 2
15 0 21.74 21.74 21.62 1 20.69 20.8 20.56 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 131997 | CH 132322 | CH 132647 | 3GPP MPR | CH 131997 | CH 132322 | CH 132647 | 3GPP MPR
1712.5 MHz|1745.0 MHz(1777.5 MHz [dB] 1712.5 MHz|1745.0 MHz|1777.5 MHz [dB]
1 0 22.63 22.82 22.78 0 21.73 21.53 20.98 1
1 12 22.46 22.7 22.97 0 22.11 214 21.54 1
1 24 22.28 22.64 22.57 0 21.17 21.3 21.11 1
66 / 5M 12 0 21.76 21.84 21.59 1 20.62 20.7 20.56 2
12 6 21.82 21.79 21.6 1 20.77 20.55 20.42 2
12 13 21.67 21.76 21.57 1 20.73 20.53 20.49 2
25 0 21.77 21.77 21.44 1 20.74 20.84 20.62 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 132022 | CH 132322 | CH 132622 | 3GPP MPR | CH 132022 | CH 132322 | CH 132622 | 3GPP MPR
1715.0 MHz|1745.0 MHz(1775.0 MHz [dB] 1715.0 MHz|1745.0 MHz|1775.0 MHz [dB]
1 0 22.84 23.11 22.69 0 21.11 21.33 21.07 1
1 24 22.77 22.89 22.75 0 21.41 21.76 21.34 1
1 49 22.76 22.53 22.2 0 21.37 21.04 21.08 1
66 / 10M 25 0 21.72 21.86 21.64 1 20.79 20.88 20.64 2
25 12 21.85 21.8 21.69 1 20.72 20.9 20.69 2
25 25 21.7 21.61 21.52 1 20.78 20.71 20.56 2
50 0 21.71 21.69 21.47 1 20.77 20.82 20.73 2
19 (78)

Copyright © Verkotan 2023

Document ID: FCC SAR report_Axis W120 ID4543b_14022024.docx



G N S,
= FINAS ¥4
[ Finnish Accreditation Service G NS
AARAR
T287 (EN ISO/IEC 17025) MmN
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 132047 | CH 132322 | CH 132597 | 3GPP MPR | CH 132047 | CH 132322 | CH 132597 | 3GPP MPR
1717.5 MHz[1745.0 MHz|1772.5 MHz [dB] 1717.5 MHz|1745.0 MHz|1772.5 MHz [dB]

1 0 22.72 22.98 22.43 0 21.27 21.97 21.2 1

1 37 22.74 22.85 23.01 0 21.75 21.62 21.55 1

1 74 22.8 22.65 22.15 0 21.2 21.04 21.2 1

66/ 15M 36 0 21.72 22.04 21.61 1 20.77 20.83 20.8 2
36 19 21.77 21.81 21.63 1 20.81 20.78 20.88 2

36 39 21.77 216 2143 1 20.82 20.55 20.57 2

75 0 21.72 21.79 21.47 1 20.66 20.95 20.58 2

QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 132072 | CH 132322 | CH 132572 | 3GPP MPR | CH 132072 | CH 132322 | CH 132572 | 3GPP MPR
1720.0 MHz|1745.0 MHz|1770.0 MHz [dB] 1720.0 MHz|1745.0 MHz|1770.0 MHz [dB]

1 0 22.8 22.97 22.35 0 21.06 21.42 21.07 1

1 50 22.93 22.64 22.81 0 21.71 21.78 21.72 1

1 99 22.65 22.77 22.5 0 21.38 21.08 20.81 1

66 / 20M 50 0 21.74 22.09 21.75 1 20.75 21.03 20.87 2
50 25 219 21.81 21.74 1 20.92 20.84 20.92 2

50 50 21.86 21.61 21.4 1 20.88 20.75 20.51 2

100 0 21.75 21.72 21.6 1 20.79 20.78 20.61 2
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QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 133147 | CH 133297 | CH 133447 | 3GPP MPR | CH 133147 | CH 133297 | CH 133447 | 3GPP MPR
665.5 MHz | 680.5 MHz | 695.5 MHz [dB] 665.5 MHz | 680.5 MHz | 695.5 MHz [dB]
1 0 22.25 22.45 22.26 0 21.24 21.61 21.17 1
1 12 22.82 22.72 22.77 0 22.12 22.37 21.69 1
1 24 22.26 22.6 22.32 0 21.42 21.77 21.11 1
71/5M 12 0 21.55 21.7 21.48 1 20.46 20.76 20.5 2
12 6 21.64 21.73 21.58 1 20.56 20.71 20.58 2
12 13 21.53 21.6 21.56 1 20.57 20.57 20.55 2
25 0 214 21.7 2148 1 20.47 20.66 20.59 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 133172 | CH 133297 | CH 133422 | 3GPP MPR | CH 133172 | CH 133297 | CH 133422 | 3GPP MPR
668.0 MHz | 680.5 MHz | 693.0 MHz [dB] 668.0 MHz | 680.5 MHz | 693.0 MHz [dB]
1 0 22.49 22.43 22.48 0 21.68 21.37 21.85 1
1 24 22.71 22.7 22.69 0 22.68 22.05 22.56 1
1 49 22.48 2273 22.56 0 21.87 21.35 22.65 1
71/ 10M 25 0 21.57 21.62 21.53 1 20.78 20.8 20.67 2
25 12 21.56 21.66 21.67 1 20.75 20.82 20.72 2
25 25 21.59 21.55 21.59 1 20.67 20.7 20.73 2
50 0 21.64 21.65 21.62 1 20.74 20.67 20.55 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 133197 | CH 133297 | CH 133397 | 3GPP MPR | CH 133197 | CH 133297 | CH 133397 | 3GPP MPR
670.5 MHz | 680.5 MHz | 690.5 MHz [dB] 670.5 MHz | 680.5 MHz | 690.5 MHz [dB]
1 0 22.39 22.47 22.52 0 21.79 21.57 21.31 1
1 37 22.83 22.65 22.69 0 22.9 21.83 22.04 1
1 74 22.48 2232 22.66 0 22.86 21.21 226 1
71/ 15M 36 0 21.44 216 21.5 1 20.52 20.57 20.53 2
36 19 21.7 21.7 21.71 1 20.53 20.61 20.64 2
36 39 21.6 21.58 21.66 1 20.52 20.53 20.59 2
75 0 21.62 21.69 21.49 1 20.73 20.63 20.6 2
QPSK 16QAM
LTE Band /
BW RBs RB Start | CH 133222 | CH 133297 | CH 133372 | 3GPP MPR | CH 133222 | CH 133297 | CH 133372 | 3GPP MPR
673.0 MHz | 680.5 MHz | 688.0 MHz [dB] 673.0 MHz | 680.5 MHz | 688.0 MHz [dB]
1 0 22.45 22.21 22.55 0 2211 21.55 21.37 1
1 50 22.84 22.86 22.79 0 23.2 22.36 21.74 1
1 99 22.39 22.27 22.51 0 23.05 21.9 21.36 1
71/ 20M 50 0 21.57 21.61 21.48 1 20.59 20.66 20.54 2
50 25 21.66 21.65 21.65 1 20.68 20.77 20.61 2
50 50 21.57 21.47 21.52 1 20.57 20.61 20.58 2
100 0 21.61 21.51 214 1 20.64 20.58 20.47 2
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WLAN 2.4 GHz:
. Data Output power [dBm]
Transmission .
Standard
mode
[Mbps] CH1 CH®6 CH 11
2412 MHz | 2437 MHz | 2462 MHz
802.11b DSSS 1 18.90 18.87 18.83
Output power [dBm]
Standard CH1 CH19 CH39
2402 MHz | 2440 MHz | 2480 MHz
BLE 2.59 2.5 2.68
5GHz WLAN:
Data fo)
Frequency i utput
Standard Channel [MHz] Trm:::lsesmn Rate power
[Mbps] [dBm]
802.11a 52 5260 OFDM 6 16.5
802.11a 56 5280 OFDM 6 16.47
802.11a 60 5300 OFDM 6 16.25
802.11a 64 5320 OFDM 6 15.18
802.11a 100 5500 OFDM 6 15.11
802.11a 112 5560 OFDM 6 15.78
802.11a 116 5580 OFDM 6 15.75
802.11a 128 5640 OFDM 6 15.51
802.11a 132 5660 OFDM 6 15.43
802.11a 149 5745 OFDM 6 15.96
802.11a 165 5825 OFDM 6 14.71
22 (78)
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Dasy52 near field scanning system, manufactured by SPEAG was used for SAR testing. The test
system consists of high precision robotics system (Staubli), robot controller, computer, near-
field probe, probe alignment sensor, and a phantom containing the tissue equivalent material.
The robot is a six-axis industrial robot performing precise movements to position the probe to

the location of maximum electromagnetic field.

Shielded Room

Short cut Remote Signal lamps
ort cu
Control NN\ /7
Box ||
Teach Pendant ©
|:| 0 O Light Beam
T
|:| Electro-optical
converter (EOC)
Measurement Server DASYS
are [
vigin [ @ ) ?::t,acts Z;v:rgen:v zi:‘:: uzmbeamaheme‘
Dig Out] .77] DAE 0 — DAE
T Isotrapic
E-field
probe
Robot Controller Phantom
PC Tissue simulating g
cssc iquid 1
O Hmm Device under test|
stH Hmz O [——] Device holder
}
Figure 2 Schematic Laboratory Picture
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Main used test system components are listed below. For full equipment list and calibration
intervals, please contact the testing laboratory.

Test Equipment Model Serial Number Calibration Date | Interval [years]
DASY5 Software 52.8.8.1258 - NA NA
Amplifier, 800MHz-4200MHz, 10W 10S1G4A 320421 NA NA
Amplifier 500-8000MHz ZX60-83LN12+ | NA NA NA
DAE4, converter DAE4 710 10/2022 1
DAE4, converter DAE4 1332 2/2023 1
Inline Peak Power Sensor MA24105A 2102058 11/2022 1
Isotropic DOS probe EX3DV4 3892 04/2023 1
Isotropic DOS probe EX3DV4 7447 02/2023 1
Network Analyzer E5071C MY46102812 05/2023 1
Power Sensor NRP8S 1419.0006K02-108509-Zh | 08/2021 2
Radio Communication Analyzer MT8820C 6200951734 12/2022 1
System validation dipole D2450V2 729 07/2022 3
System validation dipole D5GHzV2 1045 03/2023 3
System validation dipole D750V3 1154 07/2022 3
System validation dipole D1800V2 249 07/2022 3
System validation dipole D1900V2 511 03/2023 3
Vector Signal Generator MG3710E 6262028676 NA NA
Wideband Radio Communication Tester | CMW500 1201.0002K50-159661-pb | 02/2023 1

4.1.1 Isotropic E-field Probe Type EX3DV4

Construction

Symmetrical design with triangular core
Built-in shielding against static charges
PEEK enclosure material (resistant to organic solvents, e.g.. DGBE)

Calibration Calibration certificate in Appendix D

F 10 MHz to >6 GHz (dosimetry); Linearity: + 0.2 dB (30 MHz to 6 GHz)
requency

Directivity + 0.3 dBin HSL (rotation around probe axis)

+ 0.5 dB in tissue material (rotation normal to probe axis)

Dynamic Range

10 yW/g to > 100 mW/g, Linearity: + 0.2 dB

Overall length: 330 mm

Dimensions 8

Tip length: 10 mm

Body diameter: 12 mm
Application General dosimetry up to 6 GHz

Compliance tests of mobile phones
Fast automatic scanning in arbitrary phantoms

Copyright © Verkotan 2023
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4.2 Phantoms
Eli Phantom:

The phantom used in SAR tests was an ELI phantom, manufactured by SPEAG. ELI
phantom is used for compliance testing of handheld and body-mounted wireless devices
in the frequency range of 4 MHz to 6 GHz. The phantom conforms to the requirements of
IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures.

4.3 Tissue Simulants

Recommended values for the dielectric parameters of the tissue simulants are given in
IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures. The dielectric
parameters of the used tissue simulants were within +10% of the recommended values at
frequencies under 3GHz and +5% at frequencies above 3GHz. A liquid compensation
algorithm was used in DASY5 with which measured peak average SAR values were corrected
for the deviation of used liquid. The depth of the tissue simulant was at least 15.0 cm from the
inner surface of the flat phantom.

Tissue simulant liquid Ingredients

Deionized Water, oil, salt, emulsifiers

25 (78)
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4.4 System Validation Status
Frequency Dipole Type / | Probe Type | Calibrated DAE Unit | Dielectric Conductivity o Date
[MHZz] SN /SN Signal Type /SN Constant [£'] [S/m]
1800 D1800V2- EX3DV4 - cw DAE 4 / 40.07 13 05/2023
SN:2D075 SN: 3892 705
1900 D1900Vv2- EX3DV4 - cw DAE 4 / 40.65 1.36 05/2023
SN:511 SN: 3892 705
2450 D2450V2 - SN: | EX3DV4 - cw DAE 4/ 39.82 1.68 05/2023
758 SN: 3892 705
750 D750V3 - SN: EX3DV4 - cw DAE 4/ 45.44 0.86 03/2023
635 SN: 7447 1332
5250 D5GHzV2 - EX3DV4 - cw DAE 4 / 34.53 477 03/2023
SN: 1045 SN: 7447 1332
5600 D5GHzV2 - EX3DV4 - cw DAE 4 / 34.06 5.07 03/2023
SN: 1045 SN: 7447 1332
5750 D5GHzV2 - EX3DV4 - cw DAE 4/ 35.02 4.98 03/2023
SN: 1014 SN: 7447 1332
4.5 System Check
Tissue | Frequenc Input | Measured 1w ! W' Deviation
Date Tissue Type ssu QUeNcy | power SAR1g Target | Normalized o Plot #
Temp. [MHz] mwWl | Wk SARig SAR1g [%]
0 g]
rcl [W/kg] [W/kg]
20.7.2023 WB Head 22 750 250 2.05 8.54 8.2 -3.98% 1
21.7.2023 WB Head 22 1900 250 9.68 38.02 38.72 1.8 % 2
24.7.2023 WB Head 22 1800 250 9.2 38.9 36.8 -54 % 3
24.7.2023 WB Head 22 2450 250 134 523 53.6 2.49% 4
31.7.2023 WB Head 22 5250 250 7.45 73.09 74.5 1.93% 5
31.7.2023 WB Head 22 5600 250 6.81 72.92 68.1 -6.61% 6
31.7.2023 WB Head 22 5750 250 7.53 69.05 753 9.05% 7
26 (78)
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Target Measured Deviation
Date Tissue Tissue Frequency | Dielectric Conductivity | Dielectric Conductivity | € (%) o (%)
Type Temp [MHz] Constant o [S/m] Constant o [S/m]
[°C] [e] Target | Target [€]
20.07.2023 | WB Head 22 673 42.31 0.88 40.47 0.83 -4.4 -6.5
20.07.2023 | WB Head 22 680.5 42.27 0.89 40.44 0.83 -4.3 -6.4
20.07.2023 | WB Head 22 688 42.23 0.89 40.48 0.83 -4.2 -6.3
20.07.2023 | WB Head 22 704 42.15 0.89 40.52 0.83 -3.9 -5.9
20.07.2023 | WB Head 22 707.5 42.13 0.89 40.55 0.83 -3.7 -5.9
20.07.2023 | WB Head 22 711 42.11 0.89 40.58 0.84 -3.6 -5.9
20.07.2023 | WB Head 22 750 41.9 0.89 40.55 0.85 -3.2 -5.0
20.07.2023 | WB Head 22 779.5 41.76 0.89 40.46 0.85 -3.1 -4.4
20.07.2023 | WB Head 22 782 41.75 0.89 40.45 0.86 -3.1 -4.3
20.07.2023 | WB Head 22 784.5 41.74 0.89 40.44 0.86 -3.1 -4.2
20.07.2023 | WB Head 22 790.5 41.71 0.89 40.42 0.86 -3.1 -4.1
20.07.2023 | WB Head 22 793 41.7 0.9 40.41 0.86 -3.1 -4.0
20.07.2023 | WB Head 22 795.5 41.69 0.9 40.4 0.86 -3.1 -3.9
20.07.2023 | WB Head 22 821.5 41.56 0.9 40.28 0.87 -3.1 -3.2
20.07.2023 | WB Head 22 831.5 41.52 0.9 40.21 0.87 -3.2 -2.9
20.07.2023 | WB Head 22 841.5 41.5 0.91 40.11 0.88 -33 -3.2
21.07.2023 | WB Head 22 1860 40 14 38.02 1.32 -5.0 -5.8
21.07.2023 | WB Head 22 1882.5 40 1.4 38.0 1.33 -5.0 -4.9
21.07.2023 | WB Head 22 1900 40 1.4 37.99 1.34 -5.0 -4.3
21.07.2023 | WB Head 22 1905 40 14 37.98 1.34 -5.0 -4.2
24.07.2023 | WB Head 22 1720 40.11 1.35 38.48 1.23 -4.1 -9.3
24.07.2023 | WB Head 22 1745 40.08 1.37 38.44 1.24 -4.1 -9.2
24.07.2023 | WB Head 22 1770 40.04 1.38 384 1.26 -4.1 -9.2
24.07.2023 | WB Head 22 1800 40 1.4 38.37 1.27 -4.1 -9.1
24.07.2023 | WB Head 22 2402 39.28 1.76 37.53 1.64 -4.5 -6.8
24.07.2023 | WB Head 22 2412 39.27 1.77 37.52 1.65 -4.4 -6.8
24.07.2023 | WB Head 22 2437 39.22 1.79 37.48 1.66 -4.5 -7.1
24.07.2023 | WB Head 22 2440 39.22 1.79 37.47 1.66 -4.4 -7.1
24.07.2023 | WB Head 22 2450 39.2 1.8 37.46 1.67 -4.4 -7.1
24.07.2023 | WB Head 22 2462 39.18 1.81 37.44 1.68 -4.4 -74
24.07.2023 | WB Head 22 2480 39.16 1.83 37.42 1.69 -4.4 -7.7
31.7.2023 WB Head 22 5250 35.95 4.71 34.46 4.81 -4.13 2.0
31.7.2023 WB Head 22 5260 35.94 4.72 34.45 4.82 -4.14 2.0
31.7.2023 WB Head 22 5280 35.92 4.74 34.44 4.83 -4.11 1.9
31.7.2023 WB Head 22 5320 35.88 4.78 34.37 4.89 -4.20 1.66
31.7.2023 WB Head 22 5500 35.65 4.96 34.14 5.01 -4.25 0.94
31.7.2023 WB Head 22 5560 35.56 5.03 34.05 5.07 -4.24 0.86
31.7.2023 WB Head 22 5600 35.5 5.07 34.00 5.10 -4.21 0.66
31.7.2023 WB Head 22 5660 35.44 5.13 33.93 5.16 -4.27 0.55
31.7.2023 WB Head 22 5745 35.35 5.22 33.81 5.23 -4.36 0.27
31.7.2023 WB Head 22 5750 35.35 5.22 33.80 5.23 -4.36 0.28
31.7.2023 WB Head 22 5825 35.27 5.3 33.71 5.30 -4.14 0
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5. TEST PROCEDURE

Testing was carried out in accordance with FCC KDB Publications 447498 D04 Interim General
RF Exposure Guidance v01, 248227 D01 802.11 Wi-Fi SAR and RSS-102, Issue 5.

Low, mid and high frequency channels for the configuration with the highest SAR value were
tested as per ISED notice 2016-DRS001.

For the cellular technologies, the device was set to transmit using maximum power with a
communication tester.

A control software for WLAN & BLE was used to set the DUT to transmit at maximum power.

Since Bluetooth Classic and Bluetooth Low Energy have the same maximum specified output
power, only BLE was measured.

The WLAN transmission modes for testing were selected according to largest channel
bandwidth configuration, lowest order modulation and lowest data rate.

WLAN 2.4GHz was tested with 802.11b standard with data rate of 1Mbit/s and WLAN 5GHz
was tested with 802.11a standard with data rate of 6Mbit/s.

5.1 Device Holder

The device was placed in the device holder (illustrated below) that is supplied by SPEAG
as an integral part of the Dasy system.

Device holder supplied by SPEAG

5.2 Test Positions
5.2.1 Body-worn Configuration, Omm separation distance

Body SAR was tested from the back side of the device as the DUT is body worn by using a
clip so that the back side of the DUT faces the user. For a conservative SAR evaluation, the
clip was removed for the SAR testing. The maximum measured SAR value was tested with
the clip as well. The device was placed in the SPEAG holder and lifted towards the
phantom until the distance between the phantom and the device was Omm.

Photos of the test positions are presented in appendix A
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5.3 ScanProcedures

First, area scans were used for determination of the field distribution. Next, a zoom scan
was performed around the highest E-field value to determine the averaged SAR value. Drift
was determined by measuring the same point at the start of the area scan and again at the
end of the zoom scan.

5.4 SARAveraging Methods

The maximum SAR value was averaged over a cube of tissue using interpolation and
extrapolation.

The interpolation, extrapolation and maximum search routines within Dasy52 are all based
on the modified Quadratic Shepard’s method (Robert J. Renka,” Multivariate Interpolation
of Large Sets of Scattered Data”, University of North Texas ACM Transactions on
Mathematical Software, vol. 14, no. 2, June 1988, pp. 139-148).

The interpolation scheme combines a least-square fitted function method with a
weighted average method. A trivariate 3-D / bivariate 2-D quadratic function is

computed for each measurement point and fitted to neighboring points by a least-

square method. For the zoom scan, inverse distance weighting is incorporated to fit

distant points more accurately. The interpolating function is finally calculated as a
weighted average of the quadratics.

In the zoom scan, the interpolation function is used to extrapolate the Peak SAR from the
deepest measurement points to the inner surface of the phantom.
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6. MEASUREMENT UNCERTAINTY
DASY5 Uncertainty Budget
According to IEC/IEEE 62209-1528
{(Frequency band: 3GHz - 6GHz range)

Uncert. | Prob. | Div. | (cJ | (¢d | Std. Unc. | 5td. Unc.
Symbaol Error Description value Dist. 1g | 10g (1g) (10g)
Measurement System Errors
CF Probe Calibration +14.0% N W2 1 1 #7.0% +7.0%
CFanin Probe Calibration Drift +1.7% ] V3 1 1 +1.0% +1.0%
LIM Probe Linearity +4.7% R V3 1 1 #2.7% +2.7%
BBS Broadband Signal +26% R V3 1 1 #1.5% +1.5%
150 Probe Isotropy +76% R 3 1 1 =4.4% +4. 4%
DAE Data Acquisition +0.3% N 1 1 1 +0.3% +0.3%
AMB RF Ambient +1.8% N 1 1 1 +1.8% +1.8%
s Probe Paositioning +3.9% N 1 033 | 0.33 +1.3% +1.3%
DAT Data Processing +2.3% N 1 1 1 £2.3% +2.3%
Phantom and Device Errors
LIQ(a) Conductivity (meas.)™* +2.5% N ¥1 | 078 | 0.71 #2.0% +1.8%
LIQ(Ts) Conductivity (temp.)#® +3.4% R ¥3 | 078 | 0.7 #1.5% +1.4%
EPS Phantom Permittivity +14.0% R 3| 0.25 | 025 #2.0% +2.0%
DIs Distance DUT - TSL +2.0% N 1 2 2 *=4.0% +4.0%
Dz Device Positioning (£0.5mm) | +1.0% N 1 1 1 +1.0% +1.0%
H Device Holder +3.6% N W1 1 1 #3.6% +3.6%
MOD DUT Meodulation™ +2.4% R V3 1 1 +14% +1.4%
TAS Time-average SAR +2.6% R 3 1 1 +1.5% +1.5%
RFarin DUT dnift +2.5% N 1 1 1 £2.5% +2.5%
VAL Val Antenna Unc,* +0.0% N 1 1 1 0% +0%
RFi Unc. Input Power™ +0.0% M i 1 1 =0% 0%
Correction to the SAR results
Cle, o) Deviation to Target +1.9% N Y1 1 0.84 #1.9% +1.6%
C(R) SAR scaling® 0% R 3 1 1 =0% +0%
u(ASAR) | Combined Uncertainty +12.0% +11.9%
U Expanded Uncertainty +24.0% £23.8%
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DASY5 Uncertainty Budget
According to IEC/IEEE 62209-1528
(Frequency band: 300MHz - 3GHz range)

Uncert. | Prob. | Div. | (c) | () | Std.Unc. | Std. Unc
symbol Error Description value Dist. 1g | 10g (1g) {10g)
Measurement System Errors
CF Probe Calibration +12.0% M V2 1 1 *6.0% +6.0%
CFanift Probe Calibration Drift £1.7% R V3 1 1 +1.0% £1.0%
LIM Probe Linearity +4.7% R V3 1 1 +2.7% +2.7%
BBS Broadband Signal +3.0% R V3 1 1 +1.7% +1.7%
150 Probe Isotropy +7.6% R 3 1 1 +4.4% +4.4%
DAE Data Acquisition +0.3% M 1 1 1 10.3% 10.3%
AMB RF Ambient +1.8% M 1 1 1 +1.8% +1.8%
Asys Probe Positioning £3.9% N 1 0.14 | 0.14 +0.5% +0.5%
DAT Data Processing +1.2% M 1 1 1 +1.2% +#1.2%
Phantom and Device Errors
LIQ(o) Conductivity (meas.)PA* +2.5% M V1 0.78 | O.71 +2.0% +1.8%
LIO(T.) Conductivity (temp.)*® +3.3% R ¥3 | 078 | o.M +1.5% +1.4%
EPS Phantom Permittivity +14.0% R 3 0 0 0% 0%
DIs Distance DUT - T5L +2.0% M 1 2 2 +4.0% +4.0%
Doz Device Positioning (£0.5mm) | +1.0% N 1 1 i +1.0% +1.0%
H Device Holder £3.6% N V1 1 1 +3.6% +3.6%
MOD DUT Modulation™ +2.4% R V3 1 1 +14% +1.4%
TAS Time-average SAR +2.6% R 3 1 1 +1.5% +1.5%
RFdrif DUT drift +2.5% M 1 1 1 +2.5% +2.5%
VAL Val Antenna Unc.w +0.0% M 1 1 1 0% 0%
RFin Unc. Input Power*™ +0.0% M 1 1 1 0% 0%
Correction to the SAR results
Cle, 0) Deviation to Target +1.9% N V1 1 0.84 +1.9% +1.6%
C(R) SAR scaling? 0% R 3 1 1 0% #0%
u{ASAR) Combined Uncertainty £11.0% £10.9%
u Expanded Uncertainty £22.1% £21.9%
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7. TEST RESULTS
7.1 SAR Results for Body Exposure Condition with Omm separation
LTE:
Frequency | Modulation | RB RB R | (S Test Measure Po.wer Duty | Scaling R poes
Band | Channel [MHz] |/ BW [MHz] | Size | Offset Power Power e SAR;, | Drift** Cycle | Factor SAR;; |[Plot #
[dBm] [dBm] [W/kg] | [dB] [W/kg]
LTE 12| 23095 7075 QPSK/ 10 1 24 24 23.01 back 0.339 0.03 1:1 1.26 043
LTE 12| 23095 707.5 QPSK /10 25 12 24 21.99 back 0.269 0.05 1:1 1.59 043
LTE 12| 23060 704 QPSK /10 1 24 24 22.96 back 0.361 0.01 1:1 1.27 0.46 8
LTE12| 23130 711 QPSK /10 1 24 24 22.98 back 0.313 -0.17 1:1 1.26 0.40
*Larger than 5% drifts included to scaling factors
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Po‘.Ner Duty | Scaling Reported
Band | Channel [MHz] |/ BW [MHz] | Size | Offset Power Power e SAR14 Drift* Cycle | Factor SAR;, |[Plot #
[dBm] [dBm] [W/kg] | [dB] [W/kg]
LTE 13| 23230 782 QPSK /10 1 24 24 23.04 back 0.258 -0.18 11 1.25 0.32
LTE 13| 23230 782 QPSK /10 25 0 24 21.9 back 0.205 -0.1 1:1 1.62 0.33
LTE 13| 23205 779.5 QPSK /5 1 12 24 22.74 back 0.236 -0.17 1:1 1.34 0.32
LTE 13| 23255 784.5 QPSK /5 1 12 24 22.74 back 0.251 0.25 1:1 1.42 0.36 9
*Larger than 5% drifts included to scaling factors
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Po‘.Ner Duty | Scaling Reported
Band | Channel [MHz] |/ BW [MHz] | Size | Offset Power Power e SAR14 Drift* Cycle | Factor SAR;, |[Plot #
[dBm] [dBm] [W/kg] | [dB] [W/kg]
LTE 14| 23330 793 QPSK /10 1 24 24 22.75 back 0.286 -0.02 11 133 0.38 10
LTE 14| 23330 793 QPSK /10 25 0 24 21.97 back 0.22 -0.06 1:1 1.60 0.35
LTE 14| 23305 790.5 QPSK /5 1 12 24 23.07 back 0.254 0 1:1 1.24 0.31
LTE 14| 23355 795.5 QPSK /5 1 0 24 22.81 back 0.244 -0.02 1:1 1.32 0.32
*Larger than 5% drifts included to scaling factors
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Po‘.Ner Duty | Scaling Reported
Band | Channel [MHz] |/ BW [MHz] | Size | Offset Power Power e SAR;y, | Drift* Cycle | Factor SAR;; |[Plot #
[dBm] [dBm] [W/kg]l | [dB] [W/kg]
LTE25| 26140 1860 QPSK /20 1 50 24 22.96 back 0.485 -0.54 11 1.44 0.70
LTE25| 26140 1860 QPSK /20 50 25 24 21.69 back 0.365 -0.33 1:1 1.84 0.67
LTE25| 26365 1882.5 QPSK /20 1 50 24 22.15 back 0.388 0.24 1:1 1.62 0.63
LTE 25| 26590 1905 QPSK /20 1 50 24 2245 back 0.529 0.14 1:1 1.43 0.76 1
*Larger than 5% drifts included to scaling factors
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Po‘.Ner Duty | Scaling Reported
Band | Channel [MHz] |/ BW [MHz] | Size | Offset Power Power e SAR;y, | Drift* Cycle | Factor SAR;; |[Plot #
[dBm] [dBm] [W/kg] | [dB] [W/kg]
LTE26| 26765 821.5 QPSK/ 15 1 37 24 23.21 back 0.45 0.16 11 1.20 0.54
LTE26| 26765 821.5 QPSK /15 36 39 24 22.09 back 0.329 0 1:1 1.55 0.51
LTE26 | 26865 8315 QPSK /15 1 37 24 22.94 back 0.4 0.01 1:1 1.28 0.51
LTE26| 26965 841.5 QPSK /15 1 37 24 23.14 back 0.343 -0.33 1:1 1.32 0.45 12
*Larger than 5% drifts included to scaling factors
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Frequency | Modulation | RB RB Maximum | Conducted Test Measure Po.wer Duty | Scaling Reported
Band | Channel [MHz] /BW [MHz] | Size | Offset Power Power ceeiiET SAR:q | Drift** Cycle | Factor SAR;y ([Plot #
[dBm] [dBm] [W/kg] | [dB] [W/kg]
LTE 66| 132322 1745 QPSK /20 1 0 24 22.97 back 0.994 -0.5 1:1 142 141
LTE 66| 132322 1745 QPSK /20 50 0 24 22.09 back 0.736 0.09 1:1 1.55 1.14
LTE 66| 132322 1745 QPSK /20 | 100 0 24 21.72 back 0.695 -0.04 1:1 1.69 1.17
LTE 66| 132072 1720 QPSK /20 1 50 24 22.93 back 0.886 0.02 1:1 1.28 1.13
LTE 66| 132072 1720 QPSK /20 50 25 24 21.9 back 0.88 0.11 1:1 1.62 143 13
LTE 66| 132072 1720 QPSK /20 | 100 0 24 21.75 back 0.54 0.18 1:1 1.68 0.91
LTE 66| 132572 1770 QPSK /20 1 50 24 22.81 back 0.694 -0.58 1:1 1.50 1.04
LTE 66 | 132572 1770 QPSK /20 50 0 24 21.75 back 0.502 0.51 11 1.89 0.95
LTE 66 | 132572 1770 QPSK /20 100 0 24 21.6 back 0.501 0.05 11 1.74 0.87
LTE 66 | 132322 1745 QPSK /20 1 0 24 22.97 back 0.899 0.04 11 1.27 1.14
LTE 66| 132322 1745 QPSK / 20 1 0 24 22.97 bacck”:)mh 0.358 0.11 1:1 127 0.45
*Larger than 5% drifts included to scaling factors
Frequency | Modulation | RB RB Maximum | Conducted Test Measure Po‘.Ner Duty | Scaling Reported
Band | Channel [MHz] /BW [MHz] | Size | Offset Power Power EeciiieT SAR14 Drift* Cycle | Factor SAR;y |[Plot #
[dBm] [dBm] [W/kg] | [dB] [W/kgl
LTE 71| 133297 680.5 QPSK /20 1 50 24 22.86 back 0.247 0.18 11 1.30 0.32 14
LTE 71| 133297 680.5 QPSK /20 50 25 24 21.65 back 0.175 0.07 11 1.72 0.30
LTE 71| 133222 673 QPSK /20 1 50 24 22.84 back 0.188 -0.34 11 141 0.27
LTE71] 133372 688 QPSK /20 1 50 24 22.79 back 0.193 0.22 1:1 139 0.27
*Larger than 5% drifts included to scaling factors
2.4GHz WLAN:
Data Rate | Frequency Test Maximum | Conducted | Measured Power | Scaling Duty Reported
Mode [Mbps] [MHz] Channel o Power Power SAR;q Drift*[dB]| Factor Cycle SAR14 Plot #
[dBm] [dBm] | [W/kg] [W/kg]
802.11b 1 2412 1 back 19 18.9 0.026 0 1.02 1:1 0.03
802.11b 1 2437 6 back 19 18.87 0.046 0 1.03 1:1 0.05
802.11b 1 2462 11 back 19 18.83 0.048 0 1.04 1:1 0.05 15
*Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
Maximum | Conducted | Measured . Reported
Mode HCRIG) Channel T?s.t Power Power SAR14 f’o’\:er =il Duty S':\Rm Plot #
[MHz] position [dBm] [dBm] [W/kg] Drift**[dB]| Factor |Cycle (%) [W/kg]
BLE 2402 0 back 6 2.59 0 NA 2.19 84.00 0.00*
BLE 2440 19 back 6 2.5 0 NA 2.24 84.00 0.00*
BLE 2480 39 back 6 2.68 0 NA 2.15 84.00 0.00* 16

*SAR below the dynamic range of the test system
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable
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5GHz WLAN:
Data Rate | Frequency Test Maximum | Conducted | Measured Power | Scaling Duty Reported
Mode [Mbps] [MHz] Channel e Power Power SAR14 Drift[dB] | Factor Cycle SAR4 Plot #
[dBm] [dBm] [W/kgl [W/kg]
802.11a 6 5260 52 back 17 16.5 0* 0 1.12 1:1 0.00
802.11a 6 5280 56 back 17 16.47 0* 0 1.13 1:1 0.00 17
802.11a 6 5320 64 back 16 15.8 0* 0 1.05 1:1 0.00
802.11a 6 5500 100 back 16 15.11 0.002** 0 1.23 1:1 0.00
802.11a 6 5560 112 back 17 15.78 0.002** 0 132 1.1 0.00 18
802.11a 6 5640 128 back 17 15.51 0.0001** 0 141 1.1 0.00
802.11a 6 5660 132 back 17 15.43 0.003** 0 144 1.1 0.00 19
802.11a 6 5745 149 back 17 15.96 0.003** 0 1.27 1.1 0.00
802.11a 6 5825 165 back 17 14.71 0.00* 0 1.69 1:1 0.00

*SAR below the dynamic range of the test system

**test results are based on area scan measurement. Zoom scan measurements failed due to the low e-fied generated by the DUT.

7.2 IEC 62209-2 AMD1:2019

According to IEC 62209-2 AMD1:2019, the zoom scan complies if the peak spatial-average
SAR is below 0.1 W/kg, or if the following criteria is met:

1. The smallest horizontal distance from the local SAR peaks to all points 3 dB below the SAR
peak is larger than the horizontal grid step.

2. Ratio of SAR at the second measured point (M2) to the SAR at the closest measured point
(M1) at the x-y location of the measured maximum is at least 30%.

Zoom scan compliance according to IEC 62209-2 AMD1:2019 is automatically verified by
DASYS5 software and all zoom scans in this test report do pass the criteria. The smallest
horizontal distance and Ratio between measurement points M2 and M1 of the highest SAR
results is available in Appendix C.
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Simultaneous transmission analysis for the maximum Cellular SAR and the maximum WLAN SAR is in the

table below. Direct summation of SAR results was performed.

Body SAR:
Exposure
Condition Body SARy, [W/kg]
Test Position Back
LTE 12 0.46
LTE 13 0.36
LTE 14 0.38
Cellular LTE 25 0.76
LTE 26 0.54
LTE 66 143
LTE 71 0.32
Maximum Cellular SAR 1.43
2.4GHz WLAN 0.05
WLAN/BLE 2.4GHz BLE 0
5GHz WLAN 0.003
Maximum WLAN/BLE SAR 0.05
SAR Summation: 1.48
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APPENDIX A: PHOTOS OF THE DUT

Size of the DUT is: 9.9 x 6.7 x 2.8 cm

DUT and the clip
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Test position back 0 mm:

Worst case check test position with the clip:

37 (78)
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APPENDIX B: SYSTEM CHECK SCAN

Plot 1
Date/Time: 20.7.2023 10.19.22
Test Laboratory: Verkotan Oy
DUT: D750V3 - SN1154

Communication System: UID 0, CW (0); Communication System Band: D750 (750.0 MHz); Frequency: 750 MHz,
Communication System PAR: 0 dB;

Medium parameters used: f = 750 MHz; ¢ = 0.846 S/m; & = 40.555; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 750 MHz; Calibrated: 17.2.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
O DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 750Mhz/Zoom Scan (8x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 57.23 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 2.89 W/kg

SAR(1 g) = 2.05 W/kg; SAR(10 g) = 1.36 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 24.2 mm

Ratio of SAR at M2 to SAR at M1 = 68.3%

Maximum value of SAR (measured) = 2.61 W/kg

Configuration/system check 750Mhz/Area Scan (191x71x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 2.59 W/kg

Wikg
2.590

2.074
1.557
1.011
0.524

0.0077
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Plot 2

Date/Time: 21.7.2023 12.57.21

Test Laboratory: Verkotan Oy

DUT: D1900V2 - SN511;

Communication System: UID 0, CW (0); Communication System Band: D1900 (1900.0 MHz); Frequency: 1900 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1900 MHz; o = 1.339 S/m; & = 37.992; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(7.94, 8.14, 7.8) @ 1900 MHz; Calibrated: 20.4.2023

o

@)
@)
@)

Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
Electronics: DAE4 Sn710; Calibrated: 19.10.2022

Phantom: SAR1_Phantom1_ELI; Type: QD OVA 002 AA;

DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 250mW/Zoom Scan (7x8x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 107.8 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 17.1 W/kg

SAR(1 g) = 9.68 W/kg; SAR(10 g) = 5.09 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 10 mm

Ratio of SAR at M2 to SAR at M1 = 56.5%

Maximum value of SAR (measured) = 14.6 W/kg

Configuration/system check 250mW/Area Scan (61x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 14.7 W/kg

Wikg
14.700

11.761

8.823

h.884

2.946

0.0074
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Plot 3
Date/Time: 24.7.2023 8.50.10
Test Laboratory: Verkotan Oy
DUT: D1800V2 - SN249; Type: D1800V2; Serial: SN249

Communication System: UID 0, CW (0); Communication System Band: D1800 (1800.0 MHz); Frequency: 1800 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1800 MHz; o = 1.272 S/m; & = 38.367; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(8.12, 8.3, 8.01) @ 1800 MHz; Calibrated: 20.4.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 250mW/Zoom Scan (7x9x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 104.3 V/m; Power Drift = -0.11 dB

Peak SAR (extrapolated) = 15.6 W/kg

SAR(1 g) = 9.2 W/kg; SAR(10 g) = 4.85 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 10 mm

Ratio of SAR at M2 to SAR at M1 = 56.5%

Maximum value of SAR (measured) = 13.2 W/kg

Configuration/system check 250mW/Area Scan (61x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 13.3 W/kg

Wikg
13.300
10.643
7.987

5.330

2.673

0.7
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Plot 4
Date/Time: 24.7.2023 9.18.04

Test Laboratory: Verkotan Oy
DUT: Dipole 2450 MHz D2450V2; Serial 729

Communication System: UID 0, CW (0); Communication System Band: D2450 (2450.0 MHz); Frequency: 2450 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 2450 MHz; o = 1.671 S/m; & = 37.464; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN3892; ConvF(7.09, 7.31, 6.98) @ 2450 MHz; Calibrated: 20.4.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
O DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 250mW/Zoom Scan (7x8x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 116.6 V/m; Power Drift = 0.09 dB

Peak SAR (extrapolated) = 25.7 W/kg

SAR(1 g) = 13.4 W/kg; SAR(10 g) = 6.33 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 9 mm

Ratio of SAR at M2 to SAR at M1 = 51.8%

Maximum value of SAR (measured) = 21.3 W/kg

Configuration/system check 250mW/Area Scan (61x61x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 22.1 W/kg

Wikg
22.100
17.680
13.260

8.840

4.420
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Plot 5
Date/Time: 31/07/2023 09:07:32
Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW (0); Communication System Band: D5GHz (5000.0 - 6000.0 MHz); Frequency: 5250 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 5250 MHz; ¢ = 4.806 S/m; &, = 34.464; p = 1000 kg/m?3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(5.18, 4.99, 5.17) @ 5250 MHz; Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 25.0
O  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 5250MHz/Area Scan (71x71x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 18.9 W/kg

Configuration/system check 5250MHz/Zoom Scan (7x7x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 67.86 V/m; Power Drift = -0.06 dB

Peak SAR (extrapolated) = 32.6 W/kg

SAR(1 g) = 7.45 W/kg; SAR(10 g) = 2.09 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 54 mm

Ratio of SAR at M2 to SAR at M1 = 64%

Maximum value of SAR (measured) = 19.0 W/kg

Wikg
19.000

15.200
11.400
7.600

3.500
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Plot 6
Date/Time: 31/07/2023 09:07:32
Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW (0); Communication System Band: D5GHz (5000.0 - 6000.0 MHz); Frequency: 5250 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 5250 MHz; ¢ = 4.806 S/m; &, = 34.464; p = 1000 kg/m?3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(5.18, 4.99, 5.17) @ 5250 MHz; Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 25.0
O  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 5250MHz/Area Scan (71x71x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 18.9 W/kg

Configuration/system check 5250MHz/Zoom Scan (7x7x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 67.86 V/m; Power Drift = -0.06 dB

Peak SAR (extrapolated) = 32.6 W/kg

SAR(1 g) = 7.45 W/kg; SAR(10 g) = 2.09 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 54 mm

Ratio of SAR at M2 to SAR at M1 = 64%

Maximum value of SAR (measured) = 19.0 W/kg

Wikg
19.000

15.200
11.400
7.600

3.500
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Plot 7
Date/Time: 31/07/2023 09:07:32
Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW (0); Communication System Band: D5GHz (5000.0 - 6000.0 MHz); Frequency: 5250 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 5250 MHz; ¢ = 4.806 S/m; &, = 34.464; p = 1000 kg/m?3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(5.18, 4.99, 5.17) @ 5250 MHz; Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 25.0
O  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/system check 5250MHz/Area Scan (71x71x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 18.9 W/kg

Configuration/system check 5250MHz/Zoom Scan (7x7x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 67.86 V/m; Power Drift = -0.06 dB

Peak SAR (extrapolated) = 32.6 W/kg

SAR(1 g) = 7.45 W/kg; SAR(10 g) = 2.09 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 54 mm

Ratio of SAR at M2 to SAR at M1 = 64%

Maximum value of SAR (measured) = 19.0 W/kg

Wikg
19.000

15.200
11.400
7.600

3.500
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APPENDIX C: MEASUREMENT SCANS

Plot 8
Date/Time: 20.7.2023 13.45.22
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID O, Generic LTE (0); Communication System Band: Band 12, E-UTRA/FDD (698.0 - 716.0 MHz); Frequency: 704
MHz;

Communication System PAR: 0 dB;

Medium parameters used: f = 704 MHz; ¢ = 0.834 S/m; & = 40.521; p = 1000 kg/m3

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 704 MHz; Calibrated: 17.2.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SAR1_Phantom1_ELI; Type: QD OVA 002 AA;
O DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/LTE 12 CH23060 QPSK 10, RB 1 Offset 24, Back Omm/Area Scan (71x91x1): Interpolated grid: dx=1.500
mm, dy=1.500 mm

Maximum value of SAR (interpolated) = 0.430 W/kg

Configuration/LTE 12 CH23060 QPSK 10, RB 1 Offset 24, Back Omm/Zoom Scan (7x7x5)/Cube 0: Measurement grid:
dx=7.5mm, dy=7.5mm, dz=7.5mm

Reference Value = 21.35 V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 0.454 W/kg

SAR(1 g) = 0.361 W/kg; SAR(10 g) = 0.264 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 24.8 mm

Ratio of SAR at M2 to SAR at M1 = 66.4%

Maximum value of SAR (measured) = 0.420 W/kg

Wikg
0.420

0.342

0.263

0.185

.07

0.029
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Plot 9
Date/Time: 20.7.2023 15.33.20
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID O, Generic LTE (0); Communication System Band: Band 13, E-UTRA/FDD (777.0 - 787.0 MHz); Frequency:
784.5 MHz;

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 784.5 MHz; ¢ = 0.856 S/m; & = 40.439; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC/ANSI)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 784.5 MHz, Calibrated: 17.2.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/LTE 13 CH23255 QPSK 5, RB 1 Offset 12, Back Omm/Area Scan (71x91x1): Interpolated grid: dx=1.500
mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 0.294 W/kg

Configuration 2/LTE 13 CH23255 QPSK 5, RB 1 Offset 12, Back Omm/Zoom Scan (7x7x5)/Cube 0: Measurement grid:
dx=7.5mm, dy=7.5mm, dz=7.5mm

Reference Value = 17.86 V/m; Power Drift = 0.25 dB

Peak SAR (extrapolated) = 0.323 W/kg

SAR(1 g) = 0.251 W/kg; SAR(10 g) = 0.182 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 25.5 mm

Ratio of SAR at M2 to SAR at M1 = 64.6%

Maximum value of SAR (measured) = 0.295 W/kg

Wikg
0.295

0.239

0.184

0.128

0.072

0.017
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Plot 10
Date/Time: 21.7.2023 8.28.29
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID O, Generic LTE (0); Communication System Band: Band 14, E-UTRA/FDD (788.0 - 798.0 MHz); Frequency: 793
MHz;

Communication System PAR: 0 dB;

Medium parameters used: f = 793 MHz; o = 0.859 S/m; & = 40.406; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 793 MHz, Calibrated: 17.2.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 3/LTE 14 CH23330 QPSK 10, RB 1 Offset 24, Back 0Omm 2 2/Area Scan (71x91x1): Interpolated grid:
dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 0.348 W/kg

Configuration 3/LTE 14 CH23330 QPSK 10, RB 1 Offset 24, Back 0Omm 2 2/Zoom Scan (7x7x5)/Cube 0: Measurement
grid: dx=7.5mm, dy=7.5mm, dz=7.5mm

Reference Value = 19.80 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 0.369 W/kg

SAR(1 g) = 0.286 W/kg; SAR(10 g) = 0.210 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 24.7 mm

Ratio of SAR at M2 to SAR at M1 = 64.6%

Maximum value of SAR (measured) = 0.340 W/kg

Wikg
0.340

0.276

0.213

0.149

0.085

0.022
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Plot 11
Date/Time: 21.7.2023 14.49.09
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID O, Generic LTE (0); Communication System Band: Band 25, E-UTRA/FDD (1850.0 - 1915.0 MHz); Frequency:
1905 MHz;

Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 1905 MHz; ¢ = 1.342 S/m; &, = 37.983; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(7.94, 8.14, 7.8) @ 1905 MHz; Calibrated: 20.4.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
o  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/LTE 25 CH26590 QPSK 20, RB 1 Offset 50, Back 0Omm/Zoom Scan (7x7x5)/Cube 0: Measurement grid:
dx=7.5mm, dy=7.5mm, dz=7.5mm

Reference Value = 15.16 V/m; Power Drift = 0.14 dB

Peak SAR (extrapolated) = 0.855 W/kg

SAR(1 g) = 0.529 W/kg; SAR(10 g) = 0.304 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 10.6 mm

Ratio of SAR at M2 to SAR at M1 = 49%

Maximum value of SAR (measured) = 0.728 W/kg

Configuration 2/LTE 25 CH26590 QPSK 20, RB 1 Offset 50, Back Omm/Area Scan (71x91x1): Interpolated grid: dx=1.500
mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 0.747 W/kg

Wikg
0.747

0.598

0.448

0.299

0.149
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Plot 12
Date/Time: 21.7.2023 10.26.30
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID O, Generic LTE (0); Communication System Band: Band 26; Frequency: 821.5 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 821.5 MHz; 0 = 0.87 S/m; &, = 40.275; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC/ANSI C63.19-2011)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(9.37, 8.45, 8.89) @ 821.5 MHz, Calibrated: 17.2.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 3/LTE 26 CH26765 QPSK 15, RB 1 Offset 37, Back 0Omm 2/Zoom Scan (7x7x5)/Cube 0: Measurement grid:
dx=7.5mm, dy=7.5mm, dz=7.5mm

Reference Value = 24.96 V/m; Power Drift = 0.16 dB

Peak SAR (extrapolated) = 0.571 W/kg

SAR(1 g) = 0.450 W/kg; SAR(10 g) = 0.332 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 29.7 mm

Ratio of SAR at M2 to SAR at M1 = 68.7%

Maximum value of SAR (measured) = 0.530 W/kg

Configuration 3/LTE 26 CH26765 QPSK 15, RB 1 Offset 37, Back Omm 2/Area Scan (71x91x1): Interpolated grid:
dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 0.522 W/kg

Wikg
0.522

0.418

0.313

0.209

0.104
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Plot 13
Date/Time: 24.7.2023 11.37.24
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID O, Generic LTE (0); Communication System Band: Band 66; Frequency: 1720 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 1720 MHz; o = 1.229 S/m; & = 38.48; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC/ANSI C63.19-2011)

DASY Configuration:

(] Probe: EX3DV4 - SN3892; ConvF(8.12, 8.3, 8.01) @ 1720 MHz; Calibrated: 20.4.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SAR1_Phantom1_ELIl; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/LTE 66 CH132072 QPSK 20, RB 50 Offset 25, Back 0mm 2 2/Zoom Scan (7x7x5)/Cube 0: Measurement
grid: dx=7.5mm, dy=7.5mm, dz=7.5mm

Reference Value = 17.19 V/m; Power Drift = 0.11 dB

Peak SAR (extrapolated) = 1.22 W/kg

SAR(1 g) = 0.880 W/kg; SAR(10 g) = 0.555 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 15 mm

Ratio of SAR at M2 to SAR at M1 = 58.4%

Maximum value of SAR (measured) = 1.09 W/kg

Configuration 2/LTE 66 CH132072 QPSK 20, RB 50 Offset 25, Back 0Omm 2 2/Area Scan (71x91x1): Interpolated grid:
dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 1.13 W/kg

Wikg
1.130
0.904
0.678

0.45%2

0.226
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Plot 14
Date/Time: 20.7.2023 11.06.32
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID O, Generic LTE (0); Communication System Band: Band 71; Frequency: 680.5 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 680.5 MHz; 0 = 0.829 S/m; &, = 40.443; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(9.91, 8.74, 9.52) @ 680.5 MHz, Calibrated: 17.2.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/LTE 71 CH133297, QPSK 20, RBs 1 Offset 50, Back 0Omm/Zoom Scan (6x6x5)/Cube 0: Measurement grid:
dx=7.5mm, dy=7.5mm, dz=7.5mm

Reference Value = 17.32 V/m; Power Drift = 0.18 dB

Peak SAR (extrapolated) = 0.320 W/kg

SAR(1 g) = 0.247 W/kg; SAR(10 g) = 0.179 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 19.5 mm

Ratio of SAR at M2 to SAR at M1 = 64.5%

Maximum value of SAR (measured) = 0.289 W/kg

Configuration/LTE 71 CH133297, QPSK 20, RBs 1 Offset 50, Back Omm/Area Scan (71x91x1): Interpolated grid: dx=1.500
mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 0.287 W/kg

Wikg
0.287

0.230

0.172

0.115

0.057
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Plot 15
Date/Time: 25.7.2023 10.32.10
Test Laboratory: Verkotan Oy
DUT: Axis W120; Type;

Communication System: UID 0, WLAN 2.4 (0); Communication System Band: WLAN2.4GHz; Frequency: 2462 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 2462 MHz; o = 1.679 S/m; & = 37.441; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(7.09, 7.31, 6.98) @ 2462 MHz; Calibrated: 20.4.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan
Used)), z = -4.0, 31.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SART_Phantom1_ELI; Type: QD OVA 002 AA;
o DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/wlan Back 0Omm 2 2 2/Zoom Scan (11x10x5)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=7.5mm

Reference Value = 0 V/m; Power Drift = 0.00 dB

Peak SAR (extrapolated) = 0.103 W/kg

SAR(1 g) = 0.048 W/kg; SAR(10 g) = 0.023 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 39.3%

Maximum value of SAR (measured) = 0.0809 W/kg

Wikg
0.059
0.048
0.036
0.024

0.012
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Plot 16
Date/Time: 25.7.2023 12.52.56
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID 0, Bluetooth (0); Communication System Band: Bluetooth; Frequency: 2480 MHz;
Communication System PAR: 3.98 dB;

Medium parameters used: f = 2480 MHz; o = 1.691 S/m; & = 37.42; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC/ANSI C63.19-2011)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(7.09, 7.31, 6.98) @ 2480 MHz; Calibrated: 20.4.2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 4mm
(Mechanical Surface Detection (Locations From Previous Scan Used)), z = -4.0
O  Electronics: DAE4 Sn710; Calibrated: 19.10.2022
O  Phantom: SAR1_Phantom1_ELIl; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/BLE Back 0mm 2 2/Area Scan (71x91x1): Interpolated grid: dx=1.500 mm, dy=1.500 mm
Maximum value of SAR (interpolated) = 0 W/kg

Wikg
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Plot 17
Date/Time: 31/07/2023 11:06:34
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID 0, WLAN5GHz (0); Communication System Band: 5GHz; Frequency: 5280 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 5280 MHz; o = 4.829 S/m; & = 34.442; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN7447; ConvF(5.18, 4.99, 5.17) @ 5280 MHz; Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -29.0
O  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/WLAN 5GHz, Back 0mm 2/Area Scan (71x111x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0 W/kg

Wikg
D
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Plot 18
Date/Time: 31/07/2023 12:09:31
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID 0, WLAN5GHz (0); Communication System Band: 5GHz, Frequency: 5560 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 5560 MHz; o = 5.071 S/m; & = 34.053; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(4.4, 4.29, 4.43) @ 5560 MHz; Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 25.0, -29.0
O  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/WLAN 5GHz, Back 0mm /Zoom Scan (9x9x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 0 V/m; Power Drift = 0.00 dB

Peak SAR (extrapolated) = 0 W/kg

SAR(1 g) = n.a. ; SAR(10 g) = n.a. (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 0%

Maximum value of SAR (measured) = 0.0194 W/kg

Configuration 2/WLAN 5GHz, Back 0mm 2 2 2 2/Area Scan (71x111x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.0281 W/kg

Wikg
0.028

0.022
0.0y
0.011

0.00562

55 (78)

Copyright © Verkotan 2023 Document ID: FCC SAR report_Axis W120 1D4543b_14022024.docx



W\
S,

',

(4 )
Verkotan = FINAS

T287 (EN ISO/IEC 17025)

"

\
)

NN
’//”Iulu\\‘\\

Plot 19
Date/Time: 31/07/2023 13:10:33
Test Laboratory: Verkotan Oy
DUT: Axis W120;

Communication System: UID 0, WLAN5GHz (0); Communication System Band: 5GHz; Frequency: 5660 MHz;
Communication System PAR: 0 dB;

Medium parameters used: f = 5660 MHz; o = 5.158 S/m; & = 33.927; p = 1000 kg/m?

Phantom section: Flat Section

Measurement Standard: DASY5 (IEEE/IEC/ANSI C63.19-2011)

DASY Configuration:

(] Probe: EX3DV4 - SN7447; ConvF(4.4, 4.29, 4.43) @ 5660 MHz; Calibrated: 17/02/2023
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), Sensor-Surface: 1.4mm (Mechanical Surface Detection
(Locations From Previous Scan Used)), z = 25.0, -29.0
O  Electronics: DAE4 Sn1332; Calibrated: 15/02/2023
O  Phantom: SAR2_Phantom1_ELI; Type: QD OVA 002 AA;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration 2/WLAN 5GHz, Back 0mm/Zoom Scan (7x7x8)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 0 V/m; Power Drift = 0.00 dB

Peak SAR (extrapolated) = 0 W/kg

SAR(1 g) = n.a. ; SAR(10 g) = n.a. (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid

Ratio of SAR at M2 to SAR at M1 = 26.8%

Maximum value of SAR (measured) = 0.0233 W/kg

Configuration 2/WLAN 5GHz, Back 0Omm /Area Scan (71x111x1): Interpolated grid: dx=1.000 mm, dy=1.000 mm
Maximum value of SAR (interpolated) = 0.0369 W/kg

Wikg
0.037

0.030
n.o022
0.015

0.00738
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APPENDIX D: RELEVANT PAGES FROM PROBE CALIBRATION REPORTS

Calibration Laboratory of S :m"’“‘;:.“; ey Nom:
Schmid & Partner (~ reorirdilmiteon. b
Engineering AG 8 B Cabeate da
Zeughausstrasse 43, 8004 Zurich, Swilzarland
Accredited by the Swiss Accreditation Sarvice [SAS) Accreditation No.: SCS 0108
The Swiss Accreditation Service is one of the signatories to the EA
Multiiateral Agreement for the recognition of calibration certificates
Client Verkotan Certificate No. EX-3892_Apr23
Oulu, Finland
CALIBRATION CERTIFICATE
Object EX3DV4 - SN:3892
Calibrason grocedure(s) QA CAL-01.v10, QA CAL-12.v10, QA CAL-14.v7, QA CAL-23.v8,
QA CAL-25.v8
Calibration procedure for dosimetric E-field probes
Caibration date April 20, 2023

This calbration certificate documents the traceaddity to national standards, which realize the physical units of measwremants (SI).
The measurements and the uncer ies with confid probabilty are given on the %llowing pages and are part of the cartficate.

Al calibrations have been conducted in the closed labaratory tacility: environmen temperature (22 £3)"C and humidity < 70%.
Caibration Equipment used (MATE critical for calibration)

Primary Standards D Cal Dats {Certilicate No.| Scheduled Calibration
| Power maier NP2 SN: 104778 30-Mar-23 (No. 217-03804/03805) | Mar24
Pawer sénsor NAP-Z91 SN: 103244 30-Mar-23 {No. 217-0a804) o Mar-24
OCP DAK-3 5 {weighted) | SN- 1240 20-Ocl-22 (OCP-DAK2.5-1248_0c22) Oci-23 =
OCP DAK-12 SN: 1016 20-Cet-22 (OCP-DAK12-1016_0ct22) Oct23
" Reference 20 dB Allenuator | SN CCok42 {20x) 30-Mar-23 (No. 217-03809) Mar-24 X
DAE4 SN: 660 16-Mar-23 (N0, DAE4-660_Mar23) Mar-24
Reference Probe ES3DV2 | N 3013 06-Ja7-23 (No. ES3-3013_Jan2d) Jan-24 ]
Secondary Standards D | Check Date (in house) | "Scheculed Check
“Power meter E44198 SN: GB4120a3a74 05-Apr-16 (in house check Jun-22) | In house check; Jun-24 |
Power sensor E44124 SN: MY41498087 08-Apr-16 (In house check Jun-22) n house chack: Jun-24
“Power sensor E4412A, "SN: 000110210 08-Agr- 16 (in house check Jun-22) In house check: Jun24 |
RF generalor HP 85480 SN; US3842001700 04-Aug-89 {in house chack Jun-22) In house chack: Jun-24
Network Anatyzer EEI98A | SN: USA1080477 31-Mar-14 {in house check Ocl-22) In house check: Qot24 |
Name Function

Calibrated by Jefirey Katzman Laboratory Tachnician

Approved by Sven Kihn Technical Manager

lssued: April 22, 2023
This cafibration cartilicate shall not be reproduced except in full without written approval of the laboratory.
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EX3DV4 - SN:3E02

Aprll 20, 2023
Parameters of Probe: EX3DV4 - SN:3892
Basic Calibration Parameters
l_ . Sensor X Sensor Y Senszor Z
Brm (evivimpE) B 0.47 0.39 0,49 Un: :1*1 ::I
Y . b +10.
DCe (mv} 102.4 105.3 1026 4.7
Calibration Results for Modulation Response
UID | Communization System Name A B c [} VR Maxx Ma
X
dB dB .V dE mV | dev. | UncE
| oW | k=2
| X | 0.00 0.00 1.00 0.00 71200 | £7.9% | +4.7%
| ¥ | 600 000 [ To0 RELE
| Z| 000 0o | 700 | 123.21 |
The reported uncertainty of maasurement is staled as the standard uncertainty of measuramant mu fipled by the coverage

factor k=2, which for a normal distributi i
" &l distribution corresponds 1o a coverage probability of approkimately 95%.

& |
The uncartainges of Manm X2 do ned affect tha £2 fiald i o
ner Y | 3 uncartainty insida TEL (sea Pege 5)
t:g:r:crhu-_- parameier uncertarmy jar maximum specilisd fiakd atrangth. e
riaing d i i
¥ 15 detarmined using the ma deviation from lnaar respansg sppheing rectangulsr distribeition and is axprassed for the square of thie ek valg

Certificale MNo: EX-3892_Apr2a Paga 3 of 9
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EX3DV4 - SN:2892

o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

April 20, 2023
Parameters of Probe: EX3DV4 - SN:3892
Other Probe Parameters
['Sensor Arrangement ) friangulat
| Connactor Angle 29.4° |
Mechanical Surface Detection Mode enabled |
Optical Surface Detection Mode disabled |
| Probe Overall Length - 337 mm
Probe Body Diametor 10mm |
Tip Length 9mm
| Tip Diameter 25mm |
Probe Tip to Sensor X Calibeation Point - 1mm
Probe Tip to Sensor Y Calibeation Point 1 mm
| Probe Tip 1o Sensor Z Calibration Point ’ ~ 1mm
Recommendad Maasuremgnt Distance from Surface | 14 mm |

Note: Measurement oistance from surlace can ba increased % 3-4 men lor an Aveg Scan jeb.

Certificate No: EX-3892_Apr23 Page 4 i
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EX3DV4 - SN:3892 April 20, 2023

Parameters of Probe: EX3DV4 - SN:3892
Calibration Parameter Determined In Head Tissue Simulating Media

f (MHz)® Relative | Conductivity’ | ConvF X | ConvE Y ConvFZ | Alpha® | Depth® | unc

Permittivity™ (S/m) (mm) (k=2)

450 435 0.87 10.79 10.79 10.79 0.16 130 | +13.3%

600 427 0.88 10.21 10.21 10.21 0.10 125 | +13.3%

| 750 419 0.89 9,64 9.72 2.33 0.37 127 | 212.0%

800 a5 0.97 9.30 9.64 8.99 0.35 127 | +12.0%

| 1750 40.1 1.37 812 | =830 8.01 024 | 127 | +12.0%

1900 40.0 1.40 7.94 8.14 7.80 0.28 127 | 212.0%

2450 39.2 1.80 | 7.00 7.31 6.98 0.26 127 | z12.0%

2600 39,0 1.96 7.18 7.37 7.04 0.26 127 | $12.0%

4400 36.9 3.84 6.14 6.32 5.02 0.36 127 | 214.0%
4800 36.4 | 425 5.96 6.13 5.83 0.36 127 | +14.0% |

© Fraquency validity above 300MHz of +100 MKz ety applies tor DASY vd.4 and higher (see Page 2), e 1 s restricted 1o +50MHz. The uncartginty is the
RSS of the CornF urcestainty 8l calinration frequancy and the uncertsnty for the ingicated fraquency band. Frequency validity balow 300 MHz is +10. 25,
40, 50 and 70 MMz for ConvF assescmants at 30, 64, 128, 150 and 220 MHz respactively. Validty of ConvF asseesed at 6 MHz & 4~8MH2, and CornF
5505500 & 13 MH2 is 9-15MHz. Above 5GHz frequency validiy can be axtandiad o +1 10MHz

Fhe probes are callbrated using tissue simuaning iquids | TSL) that deviale for ¢ and o by leas then 25% from the target values (typically belter than +3%)
and are vald for TSL with devialions of o 1o +10%, I TSL wih deviations from the targel of less than +5% are used. the calbration uncartanties are 11 1%
for 0.7 - 3 GHz and 13.1% for 3 - 6 GHz,

8 Alpha/Depth are delermined during calbvelicn. SPEAG waranis thas the remaining deviation due to the beundary effect sher compansason Is aways kass
than 41% for frequencies bakw 3GHz and below 22% for frequancies betwean 36 GHz at eny dstance larger than half the probe fip diamater rom the
Boundary.

Certificate No: EX-3892_Apr23 Page 5af 9
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Calibration Laboratory of S8, sinradsedtomismg
Schmid & Partner % c Sorvl:; svizzero di taratura
Engineering AG =S S Swiss Calibration Service
Zsughausstrasse 43, 8004 Zurich, Switzerland %l R

Accredited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service Is one of the signatories to the EA
Multilateral Agreement for the recognition of calibration certlficates

Client Verkotan ] Certificate No [ EX-7447_Feb23 '
CALIBRATION CERTIFICATE |
T o= == : e ———
Chject EX3DV4 - SN:7447
Calibration procedurais) QA CAL-01.v10, QA CAL-12.v10, QA CAL-14.v7, QA CAL-23.v6,
QA CAL-25.v8
Calibration procedure for dosimetric E-field probes

Calibraticn date February 17, 2023

This caiibration certificate documents the fraceability to natienal standards, which realize the physical units of measurements {Sh.
The measurements and the uncertainties with confidence probability are given on the folowing pages and are part of the cerlificals,

All calibrations have been conductad in the closed laboratory facility: environment temperature (22 + 3)°C and humidity < 70%.
Calibration Equipment used (M&TE critical for calibration)

B . : : |

Primary Standards L) Cal Date (Certificaie No.) Scheduted Caltration
Powar meler NRP SN: 104778 04-Apr-22 (No. 217-03525003524) Apr-23
| Power sensor NRP-241 SN: 103244 | 04-Apr-22 (No, 217-03624) Apr23
| OCP DAK-3.5 (weighted) SN: 7249 20-Oct-22 (OCP-DAK3 5-1249_0c122) Oct-23 |
OCP DAK-12 SN: 1016 20-Oct-22 (OCP-DAK12-1016_Oct22) Oct-23
|_Reference 20 dB Attanuater | SN; CC2552 (20x) 04-Apr-22 (No, 217-03527) Ape-23
' DAE4 SN: €50 10-Oct-22 (No. DAEZ-660_0ct22) Oct-23
Reference Probe ESSDV2 | SN: 3013 06-Jan-23 (No, ES3-3013_Jan23) | Jan-22 =
Secondary ards [ ID = Cneck Date {in house) Scheduled Check |
| Power meter E44198 SN: GB41293874 06-Apr-18 (in housa check Jun-22) In house chack: Jun-24
 Power sensor E4412A N: MY41498087 | 0B-Apr-18 (in housa check Jun-22) In house check: Jun-24
Power sensor E4412A SN: 000110210 o 06-Apr-16 {in housa chedk Jun-22) In house check: Jun-24
AF generator HP B543C SN:US3842U01700 04-Aug-98 (in houss check Jun-22) In house check: Jun-24 |
Network Analyzer E8358A | SN: US41080477 31-Mar-14 (in housa check Oct-22) In housa check: Oct-2d |
- s = 5 = =
Name Function Signature
Calibratad by Joanna Llesha) Laboratory Technician
Approved by Nigls Kuster Quality Manager
Issued: February 21, 2023
This calibration certificate shall not be reproduced axcapt in full without written approval of the laboratory.

Certificate No: EX-7447_Feb23 Page 1 of 9
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EX30V4 - SN:7447

Parameters of Probe: EX3DV4 - SN:7447

Basic Calibration Parameters

(4)
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

February 17, 2023

Sensor X Sensor ¥ Sensor Z Une (k =32) _|
Morm (uvvim)®) & 043 0.43 0.43 +10.1%
OGP (my) 2 0.0 91.0 96.0 +4.7% |
Calibration Results for Modulation Response
| UID | Communication System Mame A B c ] VR Max | Max
dB dB. /v dB my dev. | Unc®
| k=2
0 | CW ¥| 000 0.00 1.00 | 0.00 [ 130.7 | 22.3% | +4.7%
Y| 000 0o0 [ 100 | 1301 '
Z| 000 0.00 1.00 1346 |

The reported uncertainty of measuremen! is stated as the standard uncertalnly of measuremant multiplied by the coverage

factor k=2, which for a normal distributlon corresponds to a coverage probability of approximately 95%.

* The uncartainfes ol Marm X¥.Z do nat affest the E°-feld uncertainty inside TSL |5ee Page 5.

B Linmarization paramater uncarlainly for masimum spsiled fiid streaglh

B " . 2
Lincarisinty is delermined using the max, devistion frem inear responsa applying rectanguiae distrbutian and is sxprassed o the Bqusee of ihe liskd alue.

Certificate Mo: EX-7447 Feb23

Copyright © Verkotan 2023
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EX30V4 - SN:T447 February 17, 2023

Paramctcra of MProbe: CX3DV4 = 3N 7447

Other Probe Parameters

!_E-ansur Arrangement Triangular
Connector Angle -139.3°
Mechanlcal Surface Detection Mode enabled
Optical Surtace Detection Mode disabled
Probe Cverall Length 337 mm |
Probe Bedy Diameter 10mm
Tip Length gmm |
Tip Diameter 25mm
Prabe Tip to Sensor X Calibration Point 1mm |

| Probe Tip to Sensor ¥ Calibeation Point 1 mim
Probe Tip to Sensor Z Caliorafion Point 1mm |

| Recommended Measurement Distance from Surface 1.4 mm

Merbe: Measuramant distaroes from surface can be incrassed 1o 5—4 mm for an Ara@ Soan jb,

Certificate No: EX-7447_Feb23 ' Page 4 of 8
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EX3DV4 - SN:7447 February 17, 2023

Parameters of Probe: EX3DV4 - SN:7447
Calibration Parameter Determined in Head Tissue Simulating Media

f (MHz)© Relative Conductivity” | ConvFX | ConvF Y | ConvFZ | Alpha® | Depth® Unc
Permittivity" (S/m) (mm) (k=2)

l 13 56.0 0.75 17.42 17.42 17.42 0.00 125 | +13.3%
750 41.9 0.89 .91 8.74 952 0.31 127 | £12.0%
900 415 0.97 9.37 8.45 8.89 0.32 127 | +120% |

1750 40.1 1.37 8.45 797 8.40 025 127 | +120%
1950 40.0 1.40 8.05 7.5¢ 7.97 0.29 127 | £12.0%
2150 39.7 1.53 | 801 7.58 7.90 028 | 127 | +120%
2300 395 187 | 785 748 7.80 0.28 127 | +12.0%
2450 39.2 1.80 7.70 750 | 783 0.28 127 | £120%
2600 39.0 1.96 7.55 7.37 773 0.28 127 | £120%
3300 38.2 27 7.02 871 7.02 0.34 127 | 214.0%
5250 359 4m 5.18 499 517 0.39 153 | £14.0%
5600 | 355 5.07 440 | 429 443 | 038 177 | £14.0% |
575 | 354 5.22 4.47 433 | 453 0.38 185 | +14.0%

C Fraquency validity abave 300 MHz of +100 MHz only applies for DASY v4 4 and higher {see Page 2), else it is restrictsd 1o £50 MHz. The uncertainty s the
RSS of the Cornf uncartainty at caibeation fraquency ang the uncertainty for the Indicated frequency band. Frequancy valdiy balow 300 MHz is +10, 25,
40. 50 and 70 MHz for ConvF assessments at 30, 64, 128, 150 and 220 MHz respactvely. Valdity of Com assessed at 6 MHz 8 4-8 MMz, and Com®
assessed af 15 MHz is 9-19 MHz, Above 5GHz frequancy valdity can be extended 10 +110 MHz.

FThe probes are calbrated using tissue simulating liauids (TSL) that deviate for e and o by 1855 1han £5% from the target vaiues (typcally bemer than 23%)
ard are vald for TSL with deviations of up 10 £10%. H TSL with deviations from the tanget of e than £5% are Led, the calibrason uncanainties are 11,19
for 0.7 - 3 GHz and 13.1% for 3 - 6 GHz.

S ApnhaDeps are datermined during calbration. SPEAG warrants that the remaining deviasion due 10 the beunciary etlact atter compensation is sways less
1han £1% for frequencies belyw 3 GHz and below +2% lor frequencies batween 3-8 GHz at any dissance larger than halt the probe tip diamster from the
boundary.

Certificate No: EX-7447 Fab23 Page 5 of 9
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APPENDIX E: RELEVANT PAGES FROM DIPOLE CALIBRATION REPORTS

Calibration Laboratory of A, s Kol

Schmid & Partner % ¢ Service suisse ditalonnage
Engineering AG . 3 Servino tvizzero & taratura

Zeughsusstrasse &3, 8004 Zurich, Switzeriand »,_L/f-\\‘\\- S Swiss Catitration Service

Accredtod Dy T Swiss Accreditaton Servios (SAS)

The Swiss Accreditation Service is one of the signatories to the BA
Muititatersi Agreement for the recognition of Calibeation cortficates

Accreditation No.: SCS 0108

Contsticass No: D750V3-1154_Jul22
|
| Coyect D750V3 - SN-1154
Caitrasor proceasas) QA CAL-D5.v11
Calibration Procedure for SAR Validation Sources between 0.7-3 GHz
| Castrunon cate July 18, 2022
e conficamne s e y 0 SANCNTs, which realize the physical urvts of messurements (51)

MWNwaMM“MMNMWmnMUNM

| A have been

Calitrution Equipment used (MATE ormical for caldeation)

| Primary Stancarce D

N 1 Gosed Soraiory Baoily: srvironment WempDanature (22 2 3)'C and humidity < 70%,

Coi Oute (Corsicuto No.) _Scheduled Calbration -

| Powar mater NRP SN 104778 O4-Apr-22 (No. 217-0382500824) Ape-23
Power sersor NRP.291 SN: 103044 O4-Ap-22 (No. 217:03824) Apr-23
| Powar sersor NRP-Z91 SN 100048 O4.Apn22 (No. 217-03825) Agr-13
| Reforance 20 0B Allscustor SN BHEI (20%) O4Apn22 (No. 217-00827) Apr-23
| Type-N mismatch comtingtion SN 310082 /00327 04-Ape22 (No. 217-00528) Apr23
| Ratorence Probe EXI0VE SN 7349 3-Dec-21 N0 EX3-THME_Dec2t) Dwa72
DAES | s 601 02-May-22 (No. DAE4-001_May22) May-23
| Secondary Standards JE-1 Chveck Date (in house) e Scheculed Crwck |
| Power meter E44168 SN GBINS12478 30-0ct-14 (In house chack Oct-20) In house check: Oct-22
1 Power sermcr HP 8481A SN USITNGTEY
| Power sanscr HP BA8TA SN MY 41003318
RF generalor RAS SMT00 SN 100872
Notwork Analyzer Aglont ESISSA | SN US41080477

Name
Cakdrates by Ascong Georpladey
Approved by Fools Koazar

07-0ct- 15 (in house chack Oct-20)
07-Oct 15 (n house chock Oci-20)
15-Jun-15 (In house chveck Oct-20)
3140014 (0 house check Oc.20)

Quasity Manager

In house check: Oct-22
In house check: Oct-22
In house check: Oct-22
In house check: Oc2.22

Function

Laboratory Technicien |

ss0ec. Juy 9. 2022

bmmwyhmymuwzuwwdv’?wm

Cortificate No: D7S0V3-1184_Ju22

Copyright © Verkotan 2023
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Measurement Conditions
DASY system configuration, as far as not given on page 1.

DASY Version DASYS2 V52104

Extrapolation Advanced Extrapolation

Phantom Modular Flat Phantom

Distance Dipole Center - TSL 15 mm with Spacer

Zoom Scan Resolution dx, dy, dz =5mm

Frequency 750 MHz 2 1 MHz
Head TSL parameters

The following paramaters and calculations were applied.
Temporature Permittivity Conductivity

Nominal Head TSL parameters 20°C 419 0.89 mho/m

Measured Head TSL parameters (220202)"C 4W05286% 0.90 mho/im £ 6 %

Head TSL temperature change during test <05°C - o
SAR resuit with Head TSL

SAR averagod over 1 cm® (1 g) of Head TSL Condition

SAR measured 250 mW input power 217 Wikg

SAR for inal Head TSL par ] normalized to 1W B.54 Wikg £ 17.0 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL condiion

SAR measured 250 mW Input power 141 Wig

SAR for nominal Head TSL parameters normalized 1o TW 5.57 Wikg £ 16.5 % (k=2)
Cartificate No: D750V3-1184_Jhi22 Page 3ofo
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c Saervice suisse détalonnage
Servizio svizzero di tarstura

S Suiss Catibration Service

Accreditation No.: SCS 0108

The Swiss Accreditation Service ls one of the signatories 10 the EA
Multilateral Agreement for the recognition of calibration certificates

Ths rofh oty e y © which resize the phy units of 150)
The ™ and e wh corfdence ly 378 Ghvan 0n he OIOWING DagES and ade part of the ceriicate

Al caltrations have been conducted In e dosed y tachiey: (22 % 37°C and humiaity < T0%.
Castraton Equpment used (MATE omcal for caltrsson)

Primary Stancaros __|o» Cal Date (C No.) Schedued C

Power mater NP SN 1040 O4-Apr-22 (No. 217-00825/00424) Ape-23

Power sersor NRP.29Y SN 100244 O4-Apr-22 (No. 217-03524) Apr-2)

Power sansor NRP-Z91 SN: 103245 O Ape-22 (No. 217-00828) Ape-23

Raference 20 &3 Aleruator SN BHIOM (208) ObApn22 (No. 21700827) Age-23

Type-N miamatch combination SN: 310082 / 08027 O4-Ape-22 (No. 217-00528) Ape-23

Reterence Probe EXIOVE SN T30 31-Dec-21 (No. EXO-T340_Dec21) D22

DAE4 SN 00t 02 May22 (No. DAES-S0Y_May22) May-23

Seconcary Sundards 0 Check Date (n house) Screcused Check
Power moter £44108 SN GBX01 2478 30-Oct-14 (in house check Oct-20) n house check: Oa-22
Power sansor HP B481A SN USIT2NTRY 07-0ct15 (i house check Oct-20) In house check: Oc-22
Power sonsor HP B481A SN: MY 42003315 070118 (i house check Oct-20) In house check: Oct-22
RF gorerator RAS SMT.08 SN 100872 15-Jun-15 (0 howuse check Oct-20) In heuse check: Oct-22
Notwork Analyzer Aglont EBISSA | SN USA1080477  33-Mar-14 (18 house chack Oc1-20) n house check: Oct-22 ]

Name Functon |
s e T

L& ,',‘:"bc |7
P Ml Gy Meagw.

mmmmmumqnuwmmamw

Certificate No: D1800V2-248_Ji22
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Measurement Conditions
me_‘m.-bunugmwmgi
DASY Version DASYS2 V52104
Extrapolstion Advanced Extrapolation
Phantom Modutar Flat Phantom
Distance Dipole Center - TSL 10 mm with Spacer
Zoom Scan Resolution dx, dy, dz = 5mm
Frequency 1800 MMz £ 1 MHz
Head TSL parameters
The following p ters and calculations wore applied.
Temperature Permittivity Conductivity
Nominal Head TSL parameters 20C 400 1.40 mho/m
Measured Head TSL parameters (220202)°C A6 1.38 mhom 2 6%
Head TSL temperature change during test <05°C — —
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Condition
SAR measured 250 mW input power 9.74 Wig
SAR for nominal Head TSL parameters normalized o 1W 38,9 Wikg £ 17.0 % (k=2)
SAR averaged over 10 cm® (10 g) of Head TSL condition
SAR measured 250 mW input power 507 Wig
SAR for nominal Head TSL parameters normalized lo TW 20.3 Wikg £ 16.5 % (k=2)
Certificate No: D1800V2-240_Jut22 Page 3of 6 o
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SAR Reference Dipole Calibration Report

Ref: ACR.68.5.23.BES.A

VERKOTAN OY
ELEKTRONIIKKATIE 17
90590, OULU, FINLAND
SAR REFERENCE DIPOLE
FREQUENCY: 1900 MHZ

SERIAL NO.: 511

Copyright © Verkotan 2023

Calibrated at MVG
Z.1. de I pointe du dinble
Technopdle Brest Iroise — 295 avenue Alexis de Rochon
29280 PLOUZANE - FRANCE

Calibration date: 03/09/2023
cofrac

SN
N i

A r.
ANNTTS

—?
"Eiﬁt
e ——
RN

-,,’.‘“.“'"\_‘

]

Accradtntions V26780 anl ¥2-0K14
Scogw avaiial on oy ol

Summary:

This document peesents the method and results fram an necredited SAR reference dipole calibration
performed in MVG using the COMOSAR test bench, All calibration resulty are traccable to
national meteology mstitutions.
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mvGg SAR REFERENCE DIPOLE CALIBRATION REPORT Refl ACILES.5 23 DES.A
Name Function | Date Signature
Prepared by : Cyrille ONNEE | Measurement Rcspuusﬂile] 302023 | S5
Checked & 5 ; |3/9/2023 .
approved by: Jérdbme Luc Technical Manager ?3(,
|
Authorized by: Yann Toutain Laboratory Director [3' /2023 Sawa TOLAAL
; Sgrat ee
Yann nemésque de
s Yann Youtain 1D
Toutain |1D vute: 20250300
15:01:12 40100

Customer Name

Disiribution Verkotan Oy
Issue Name Date Modifications
A Cyrille ONNEE 39,2023 Initial relcase
Page: 2/8

Fowpriate SCR.DDND LA GRISSLE IR wer D
Thix doscumens sl vt b reprodisondd, excepy oo il or v part. withost e weitien appveral of MVG. The mformution consmmed herede 2 i be wond
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6 CALIBRATION RESULTS

6.1 ME NICAL DIMENSIONS

L mm | h mm dmm

- | 68.00+-2% . 39.50 +-2% | - 3.60 +- 2

6.2 SI| PARAMETER
62.1 §l11 mnH iguid

s

Measured | Required Measured Required Measured |  Required
% '

Frequency (Nﬁl?) l_ S11 parameter (dB) I Reguirement (dB) Impedance |
1900 ’ 2334 | -20 48.502 - 6.6i02 |
63 SAR

The IEC/IEEE 62209-1528 and FCC KDB865664 D01 standards state that the system validation
measurements must be performed using a reference dipole meeting the fore mentioned retum loss
and mechanical dimension requirements, The validation measurement must be performed against »
liquid filled flat phantom, with the phantom constructed as outlined in the fore mentioned standards,
Per the standards, the dipole shall be positioned below the bottom of the phantom, with the dipole
length centered and parallel 1o the longest dimension of the flat phantom, with the top surface of the
dipole at the described distance from the bottom surface of the phantom.

6.3.1 SAR with Head Liguid

The IEC/IEEE 62209-1528 and FCC KDB865664 DO! standards state that the system validation
measurements should produce the SAR valucs shown below (for phantom thickness of 2 mm), within
the uncerainty for the system validation. All SAR values are normalized o | W forward power. In
bracket, the measured SAR is given with the used input power

Fage' 62
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Ty R ot

R TIRN FASY

Software - OPENSAR VS
Phentom SN 1309 SAM6S
Probe SN 41/18 EPGO333
[ Liguid v 304 sigma - 1 40
Distance and liquid 10.0 men
Area scan resoluton dx ‘dy-8mm
Zoon Scan Resolution dx=8mm/dy-8mm/'dz~Smm
Frequency 1900 MHz
| Input power 20 dBm
Liquid Temperature 20+-1°C
Lab Temperature 20+ 17C
Lab Humiday 30-70 %
Frequency 1g SAR (W Iflg SAR (W ]
Measured | Measured Target Measured = Measured Target
normalized | normalized normalized | normalized
to IW to 1W to 1W to I'W
1900 MH2z 3.80 38.02 19.70 1.94 19.4] 2050 |
A%
’ »
g | o~
[ -
: ‘23 \
" T
. $rn-— I ~
::'_' 2%
’;-}. * .-; T = % 8 2
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Calibration Laboratory of
Schmid & Partner

Engineering AG
Zeughausstrasse 43, 8004 Zurich, Switzeriand

Accredited by the Smiss Acorecitaton Service (SAS)
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T287 (EN ISO/IEC 17025) MmN

S Kadity
c Service suisse d'étalonnage
Soervizi odi

The Swiss Accreditation Service Is one of the signatories to the EA

Caiibraton date.

July 15, 2022

mmmwnmwmmimmmommm«m(m
mmmnmﬂ-mmm”mmmmmm“wMﬂofmm

AR calrations have beon concucsed in the dosod y facity: envie {22 1 3)"C ang humicity < 0%

Calbration Equipment used (MATE critical for calbeation)

Primary Standards 1] Cal Date (Certiicate No.) Scheduled Calib

Power meter NRP SN: 104778 Od-Apr-22 (No. 217-03525/03524) Apr23

Power sensor NRP-291 SN 103244 O4-Apr-22 (No. 217-03524) Apr23

Power sensor NRP-291 SN 103248 04-Apr22 (No, 217.03525) Apr23

Raference 20 a8 Atenuator SN BMS3S4 (20%) O4-Apr-22 (No, 217-03527) Ape23

Type-N mismalch combinasen SN:310682/06327  04-Apr-22 (No. 217-03528) Apr23

Referonce Probe EX30V4 SN 7340 31-Dec-21 (No. EX3.7349_Dec21) Doc22

DAE4 SN 601 02-May-22 (No, DAEL-801_May22) May23

Secondary Stanciards o# Check Date (in house) Scheditec Chck

Power moter £44108 SN: GBias1247¢ 30-0ct-14 (in house check Oct-20) In house checkc Oct-22

Power sersor HO 84814 SN: US37202783 O7-Oct-15 (in house check Oct-20) In houss chedc: Oct-22

Power sensor HP B481A SN MY4100331% 07-0ct-15 (In house check Oct-20) In house chedc Oct-22

‘R?WRLSSMT-OO SN: 100072 15-Jun-15 (in house check Oct-20) In house checic Oct-22

Network Anslivzer Aglent ES358A | SN: US41080477 314Mar-14 (In house chedck Oat-20) In house check: Oct-22
Name Functicn

Issued: July 18, 2022

This calibration cortificate shall not be reproduced axcept in Al without writien aporovaal of the laberatory

Cortificate No: D2450V2-720_Jul22
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Measurement Conditions
DASY systern configuration, as far as not given on page 1.
DASY Version DASYS52 V52.10.4
Extrapolation Advanced Extrapolation
Phantom Modutor Flat Phantom
Distance Dipole Center - TSL 10 mm with Spacer
Zoom Scan Resolution dx,dy.dz =5mm
Frequency 2450 MHz = 1 MMz
Head TSL parameters
The foliowing paramelers and calculations were applied.
Tomperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 39.2 1.80 mho/m
Measured Head TSL parameters (220202)"C 37926% 185 mho/m 268 %
Head TSL temperature change during test <05°C - —_
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Candition
SAR measured 250 mW Input power 13.4 Wikg
SAR for nominal Head TSL parameters normakzed 1o 1W 52.3 Wikg £17.0 % (k=2)
SAR averaged over 10 cm® {10 g) of Head TSL condition
SAR measured 250 mW input power 6.21 Wikg
SAR for nominal Head TSL parameters normalized to 1W 24.5Wikg £16.5 % (k=2)

Certificate No: D2450V2-720_Ju22
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SAR Reference Dipole Calibration Report

Ref: ACR.68.8.23. BES A

VERKOTAN OY
ELEKTRONIIKKATIE 17
90590, OULU, FINLAND

SAR REFERENCE DIPOLE

FREQUENCY: 5200-5800 MHZ
SERIAL NO.: 1045

Calibrated at MVG
Z.1, de Ia pointe du diable
Technopdle Brest Iroise — 295 avenue Alexis de Rochon
29280 PLOUZANE - FRANCE

Calibration date: 03/09/2023

[TALONNAGE

Avoreditmions K2.0789 sod 24814
Scope avadable on s sofu b

Iy wse ol ibhe Colvae bownil and (e secrediatien rely

Sunmary:

This document presents the method and resulis from an aceredited SAR reference dipole calibration
performed in MVG wing the COMOSAR test beneh,  All calibration results are traceable o
national metrology institutions,
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6 CALIBRATION RESULTS

6.1 MECHANICAL DIMENSIONS
1

[  Lmm h mm d mm
Measured Required Measured _Required Measured | Required
= 20.60 +/- 2% | - 4030 +/- 2% - 3.60+H-2%
62 SiIPARAMETER
621 Sl meter i Liqui
Potuercy Mo
3 SNC DS D M E‘,".:.' 'p‘—"v. Al !L'\' =9 e o me
= ] '
e eendiis 2 |
[ Frequency (MHz) | S11 parameter (dB) Requirement (dB) Impedance
L 5250 23.25 -20 47.80 + 6.4
, 5600 | -28.23 | -20 48.502 - 3.5i0
[ 5750 | -22.86 | -20 46.7Q + 6.1jQ
63 SAR

The 1EC/IEEE 62209-1528 and FCC KDB865664 D01 standards state that the system validation
measurements must be performed using a reference dipole meeting the fore mentioned retumn loss
and mechanical dimension requirements. The validation measurement must be performed against a
liquid filled flat phantom, with the phantom constructed as outlined in the fore mentioned standarnde
Per the standards, the dipole shall be positioned below the bottom of the phantom, with the dipole
length centered and parallel to the longest dimension of the flat phantom, with the top surface of the
dipole at the described distance from the bottom surface of the phantom.

SAR with Head Liquid

The IEC/AEEE 62209-1528 and FCC KDBB65664 D01 standards state that the system validation
measurements should produce the SAR values shown below (for phantom thickness of 2 mm), within
the uncertainty for the system validation. All SAR values are normalized to | W forward power. In
bracket, the measured SAR is given with the used inpul power

6.3.1
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Ref ACEROAS2IBES A

Software OPENSAR V5
Phantom SN 1109 SAM6S
Probe SN 41/18 EPGO3 Y
Liquic ead Liquid Values @ 5250 MEZ cpy - 3.3 sigma - 4.67
Head Liquid Values @ 5600 MHz ¢ps’ - 33,6 sigma : 5.05
Head Liguid Values @ 5750 MHz: epy’ : 32.0 sigma : § .46
Distance between dipole center and iguid 10.0 mm
Area scan resolution dx=8mm/dy~¥mm
Frequency $250 MHz
5600 MHz
5750 MHz
Input power [ 20 dBm
_Liguid Temp | 20+541°C
| Lab Temperature 204-1°C
| Lab Humidity 10-70 %
_ Frequency 1g SAR (W/kg) 10g SAR (W/kg) v
Measured | Measured Target Measured | Measured Target
normalized | normalized normalized | normalized
to 1W to 1W to IW to IW
5250 MHz 731 73.09 - 2.11 21.12 -
| 5600 MH2z 7.29 72.92 78.30 2,13 21.29 2320
| 5750 MHz 6.91 69,05 . 203 20.27 -
o SARMEASUREMENT PLOTS (@ 5250 MHz
\°®
-
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